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Notes for using this parts book

1. This book was prepared based on information available in February 2012.

2. Parts are subject to changes in design without prior notice.

3. Parts supplied as complete assemblies are circled by a dotted line.

4. The part which has the symbol "+" on its number (REF.NO) in the figure differs
depending on the specification. For details, refer to the parts list.
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A. E1&B3{% / Machine body

<-484 SFH
| For -484 SF >
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A. E1KBH4% / Machine body

REF.NO CODE QTY SRR NAME OF PARTS RM
1 SA4596001 1|3 Lt 20-15 RUBBER CAP 20-15
2 104821001 3|dLt105 RUBBER CAP, 10.5
3 SA4600001 1A 144 FACE PLATE
4 104449001 1|3 Lt2155 RUBBER CAP, 15.5
5 SA4601001 B CIAVE F-PLATE PACKING
6 062061016 3[F~36X10 SCREW PAN M6X10
7 SB3304001 1A A Hh<Hh/ \—48493 HOOK COVER 484 ASSY
8 SA6272001 1\FAH<H/N-T7VY5ID SHUTTLE RACE COVER HOOK D
9 004300513 2[+H5333X5 SCREW, FLAT M3X5
10 SA3264001 UEEravis NUT PLATE
11 SB0057001 1127TILk FELT
12 SA6207001 1 FIAVNRY HINGE
13 062300506 4|F+~R33X5 SCREW PAN M3X5
14 021300103 2113 FYR3 NUT, 1 M3
15 SA3200101 1\ToEVHN- THREAD TAKE-UP COVER
16 062401016 1|7+ ~R204X10 SCREW PAN M4X10
17 SA4604001 1\ horyhn- STEPPING COVER
18 SA3306001 1NF R DT-3 SHOULDER SCREW,7-3
19 120265002 1FZNRTFHR SPRING WASHER
20 S07350002 1| AR WASHER PLAIN
21 S36475000 1[YIHRIM5 SCREW, M5
22 SA4597001 1|E&-527/3-R MOTOR COVER R
23 062061016 4|F+~36X10 SCREW PAN M6X10
24 SA4598001 1|E&-52H/3-L MOTOR COVER L
25 062061016 4|F+~36X10 SCREW PAN M6X10
26 SB0092101 1|Vl /AR A8- SOLENOID COVER
27 062061016 4|F+~36X10 SCREW PAN M6X10
28 060500616 2|7\ 1> K5X6 SCREW BIND M5X6
29 SB0094001 11 E-%-H/3- MOTOR COVER
30 SA9826001 1O Fao4oXN)L LABEL CAUTION
31 S37060001 1| 7-A<-9 LABEL, GROUNDING
32 S20164001 13 Lt13 RUBBER CAP, 13
33 SB0008001 1(7-LAN- ARM COVER
34 0A5401006 4|+ ~+H4=4X10DB SCREW PAN (S/P WASHER) M4X10
35 SA4605001 11%9035 HEAD REST
36 S42446001 4|7 FRILEFH26X14 BOLT SOCKET (S/P WASHER)M6X14
37 S20164001 13 Lt13 RUBBER CAP, 13
38 SA6194001 1|3 Ltr26 RUBBER CAP 26
39 SA9957002 17-=29<-9 INJURY MARK
40 SA9957001 2|7-=29<-Y INJURY MARK
41 SA6441101 2|3 LFxvyd RUBBER CAP
42 104450101 2|3 Lt8 RUBBER CAP, 8

<-484F3> <For -484>
43 SB3310001 1| Z4oH—H—K484 FINGER GUARD 484
44 012500536 1|77 ES5X5 SET SCREW SOCKET (FT) M5X5
45 117934001 1|3 Lt2135 RUBBER CAP, 13.5

<-484 SFFR> <For -484 SF>
46 SA8679001 1240 H-H-F FINGER GUARD
47 SB2456001 2|ETHHRF 135 WASHER PLAIN 3.5
BAS-300G-484/484 SF-050
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B. L& - $1#B9{% / Upper shaft and needle bar mechanism
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B. £#d - $t#R84% / Upper shaft and needle bar mechanism

REF.NO| CODE [QTY e NAME OF PARTS RM
1 SB0009001 1o o9pP UPPER SHUFT P
2 SA3206001 1R7YL5Ivoa BALL BEARING BUSH
3 SA4179001 1(2<49/46904DDUNR BALL BEARING 6904DDUNR
4 SA4180001 1|2< <4594 6904DDU BALL BEARING 6904DDU
5 $23651001 2|7 FES6X67RY A SET SCREW SOCKET (FT) M6X6
6 SA3206001 1R7YL5ITvoa BALL BEARING BUSH
7 SA4177001 1(2< 494 6004DDUNR BALL BEARING 6004DDUNR
8 S23651001 2|7 FEZ6X67RY A SET SCREW SOCKET (FT) M6X6
9 SA4608101 1[Y¥TG JOINT G
10 SA4178001 1(2< 4994 6204DDUNR BALL BEARING 6204DDUNR
11 $23651001 4|7 FES6X67RY A SET SCREW SOCKET (FT) M6X6
12 S25235001 1|2 A8 SCREW M8
13 SA3591001 17495248 THREAD TAKE-UP CRANK B
14 S23651001 4|7 FES6X67RY A SET SCREW SOCKET (FT) M6X6
15 110367001 M wES WASHER, PLAIN SPECIAL 8
16 SB3316001 1N\JRIL U H 48493 THREAD TAKE-UP LEVER 484 SET
17 SA2958001 1[5 5X6 SCREW FLAT M5X6
18 012500536 17+ ES5X5 SET SCREW SOCKET (FT) M5X5
19 062400816 1|+ ~34x8 SCREW PAN M4X8
20 145465001 1| ART35TL SCREW, SM3.57-40X6 L
21 012060636 2|7FES6X6 SET SCREW SOCKET (FT) M6X6
22 142211001 1|hva<x SLIDE BLOCK
23 SA3528001 1(hoa<7>+4B SLIDE BLOCK GUIDE
24 018401636 2|7 FRILE4X16 BOLT SOCKET M4X16
25 SB0013001 1|\JRD P NEEDLE BAR P
26 144458001 1 7ATYFRARTI57 SET SCREW SM3.57-40X4.5
27 SA4666001 1[/\)7RD A% LUK NEEDLE BAR BUSH UK
28 SA3224001 1|/\JR A% )LD NEEDLE BAR BUSH D
29 S22\ DBX17-+-(#25) NEEDLE DBX17...(#25)
30 012060536 1|7+ ES6X5 SET SCREW, SOCKET (FT) M6X5
31 S$38713100 127> FAN
32 062400816 3|+ ~z4x8 SCREW PAN M4X8
33 SB2103001 1 F-UCHH=2 PULLEY SHAFT ASSY
34 SA9004001 1[F-1)F+VR PULLEY GEARR
35 012500536 2|7FES5X5 SET SCREW SOCKET (FT) M5X5
36 SB2097001 11F-2H PULLEY SHAFT
37 SB1038001 171 A2)L PULLEY BUSH
38 SB1041001 (APEUVAES PULLEY SPRING
39 047402042 2|1RTY T EVAWA PIN SPRING ROLL AW4
40 SB1039001 1[7-1)F+vL PULLEY GEAR L
41 012500536 2|7FES5X5 SET SCREW SOCKET (FT) M5X5
42 SB0910002 117-1 PULLEY
43 SB1040001 U PEIES SCREW
44 048280142 1k AP 5375028 RETAINING RING EXTERNAL C28
45 018501636 4|7 FRILR5X16 BOLT SOCKET M5X16
46 SA5230001 2|754HR=A-IL2 FRIES WHEEL 2
47 062401016 3|F+~a4x10 SCREW PAN M4X10
48 SB3208001 1|UBAI 5 T—1)48443 U TIMING PULLEY 484 ASSY
49 $23651001 2|7 FES6X67RY A SET SCREW SOCKET (FT) M6X6
50 SB0017101 1 7-)-HIT4% PULLEY HOLDER BRACKET
51 SB0018101 1N FT-)-Faot14% TENSION ADJUSTMENT PLATE
52 S50164001 1723071 TENSION PULLEY
53 SA9734001 13> U9/76200Z22 BALL BEARING RADIAL 6200ZZ
54 048300242 2|k AT 7F375C30 RETAINING RING INTERNAL C30
55 S50165001 11 7oe3av7-Yh3- COLLAR
56 018103032 1|7+ RILF10X30 BOLT SOCKET M10X30
57 021100202 112224 vk0 NUT 2 M10
58 017061213 2|RILF6X12 BOLT M6X12
59 028060242 2|/ AR HFH 12-6 WASHER SPRING 2-6
60 025060232 2|ESHHARFa6 WASHER PLAIN M 6
61 018403036 1|7 FRILE4X30 BOLT SOCKET M4X30
62 021400216 12> 2+ vk4 NUT 2 M4
63 S42446001 2|7 FRILNFI36X14 BOLT SOCKET (S/P WASHER)M6X14
BAS-300G-484/484 SF-123
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B. t#h - #45B8{% / Upper shaft and needle bar mechanism

BAS-300G-484/484 SF-123
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B. E#h - £t#B8{% / Upper shaft and needle bar mechanism

REF.NO CODE QTY m NAME OF PARTS RM
64 SB3228001 NITOPBAIV TRk UPPER SHAFT TIMING BELT

65 SA4797101 UEILEES 7 D% DRIVING WHEEL B-WINDER

66 523651001 2|7 FES6X67RY A SET SCREW SOCKET (FT) M6X6

BAS-300G-484/484 SF-123
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1% Y B8{% / Feed mechanism
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C1. % Y B§% / Feed mechanism

REF.NO CODE QTY RE2 NAME OF PARTS RM
1 SA5229101 NAOIVEEAD3 FEED BRACKET ASSY
2 SB2129001 2|X-LMA A X-LM GUIDE
3 018301436 15| 7 F R ILE3X14 BOLT SOCKET M3X14
4 SA8075101 1XADIVEA FEED BRACKET X
5 018300636 8|7+ HRIL3X6 BOLT SOCKET M3X6
6 SA8074101 2|9 FhiN-L-)L INSIDE COVER RAIL
7 061300616 8|t >23X6 SCREW FLAT M3X6
8 SA4636101 1(Xtery-144 X-SENSOR PLATE
9 061300616 2|%3>23X6 SCREW FLAT M3X6
10 SA4641001 1XANRILRRILS - X-BELT HOLDER
11 018400836 2|7FRILH4xX8 BOLT SOCKET M4X8
12 SA4649001 1[X-GT~JLE X-GT BELT
13 SA4640001 1XRJLERD A% X-BELT HOLDER PLATE
14 018400836 2|7FRILR4X8 BOLT SOCKET M4Xx8
15 SA4639001 1YR-ILRT A4 Y-BALL SPLINE
16 076000600 1|RE<T S 7/76000VV BALL BEARING RADIAL 6000VV
17 025100132 1NESHHRL3V10 WASHER PLAIN S 10
18 048100142 1|bADT29375C10 RETAINING RING EXTERNAL C10
19 SA4638001 1IXLIRT -1~ X-LEFT PULLEY
20 012060636 173 ES6X6 SET SCREW SOCKET (FT) M6X6
21 076806606 2(2<<U2/76806VV BALL BEARING 6806VV
22 048420242 2|kAD7F39C42 RETAINING RING INTERNAL C42
23 SA4642001 1|XT-1)-54 X-PULLEY BRACKET
24 018501636 2|7 FHRILEEX16 BOLT SOCKET M5X16
25 SB3329001 2| H=R5 WASHER 5
26 SA4643001 1XZA+T-1)-9=2 X-RIGHT PULLEY ASSY
27 520356001 1|EZHHR10 WASHER, PLAIN 10
28 SA4647001 2|3< 2 97/76900ZZNR BALL BEARING 6900ZZNR
29 SA4648001 1XT-)-2F709% X-PULLEY FULCRUM SHAFT
30 012060636 2|7FEZ6X6 SET SCREW SOCKET (FT) M6X6
31 SB2130001 2|Y-LMA A Y-LM GUIDE
32 SA4652101 2|Y-LMAR-H Y-LM SPACER
33 061300616 16|H>333X6 SCREW FLAT M3X6
34 018402036 8|7 FRIL4X20 BOLT SOCKET M4X20
35 028040246 8|/ AR H R2-4 WASHER SPRING 2-4
36 025040236 8lEZHHRFav4 WASHER PLAIN M 4
BAS-300G-484/484 SF-202
8

This manual downloaded from http://www.manualowl.com




C2. 3% B8% / Feed mechanism

BAS-300G-484/484 SF-202
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C2. % Y) B84% / Feed mechanism

REF.NO CODE QTY mm NAME OF PARTS RM
1 018062036 4|7 FHRILE6X20 BOLT SOCKET M6X20
2 118735001 4|FH = WASHER
3 SA4653001 1XF o) ¥ X-FEED GEAR
4 012060636 2|7FEZ6X6 SET SCREW SOCKET (FT) M6X6
5 SA4647001 2|2=TUr7/76900ZZNR BALL BEARING 6900ZZNR
6 SA4654001 1|YA D) Fv Y-FEED GEAR
7 012060636 2|7 E>6X6 SET SCREW SOCKET (FT) M6X6
8 SA4647001 2|37 U7/76900ZZNR BALL BEARING 6900ZZNR
9 048080342 1|FATES8 RETAINING RING E8
10 SA6428001 1N\Y7-)-U7 Y-PULLEY REAR
11 012060636 4(7FES6X6 SET SCREW SOCKET (FT) M6X6
12 SA4658001 1\YT-)-h3- Y-PULLEY COLLAR
13 SA4659001 1NWYT-D-OK239 Y-PULLEY DRIVING SHAFT
14 SA4661001 1YT-)-54 Y-PULLEY BRACKET
15 SA4647001 2|2=Tr7/76900ZZNR BALL BEARING 6900ZZNR
16 SA4655101 11YF-1)-9= Y-PULLEY ASSY
17 012060636 2|7 E>6X6 SET SCREW SOCKET (FT) M6X6
18 SA4662001 NWYT-)-2F7090 Y-PULLEY FULCRUM SHAFT
19 SA4663001 1[Y-GTRJL+ Y-GT BELT
20 SA4664001 YN ST A4 BELT SUPPORT PLATE Y
21 SA4665001 YRV AHTAH Y-BELT WORK CLAMP PLATE
22 018400836 4|7 FHRILH4X8 BOLT SOCKET M4X8
23 SA2972001 2|7 FRILMFH26X18 BOLT SOCKET(S/P WASHER)M6X18
24 018402036 4|7 FHRIL4X20 BOLT SOCKET M4X20
25 SA8269001 2(AN-L-)L COVER RAIL
26 SA4671101 11374Hh/3-R FIXATION R
27 SA4672101 113TA4h/8-L FIXATION L
28 0A1401006 12[+FRHFHU24X10A SCREW PAN (P WASHER) M4X10
29 0A1400606 4|+ FRHFUZ4X6A SCREW PAN (P WASHER) M4X6
30 SA8270101 1 FHh/\-RU=Z INSIDE COVER R ASSY
31 SA8271101 1 oFHN-LY= INSIDE COVER L ASSY
32 SA8273001 1h-Lor 44 COVER CONNECT PLATE
33 S$523418001 2| ARTAX5 SCREW M4X5
34 SA6361001 AV VAS/H] OUTSIDE COVER ASSY
35 SA4673101 1[YNILRAN- BELT COVERY
36 0A5401006 2|+F~H9324X10DB SCREW PAN (S/P WASHER) M4X10
37 SA4679101 PAZAY; BELLOW
38 SA4680201 1Ov/N\FFH9 IR BELLOW PRESSER R
39 SA4681101 IPAZAPZ =t BELLOW PRESSER F
40 SA4682001 2|o¥I\TFuk BELLOW NUT
41 062300416 4|3 ~2a3Xx4 SCREW PAN M3X4
42 025040236 4lESHYHRF14 WASHER PLAIN M 4
43 062400616 4[F~04X6 SCREW PAN M4X6
44 SA8056001 1XFDVE-R2-FA V= X-FEED MOTOR L ASSY
45 SA4820301 1[/NILRE-RXVZ PULSE MOTOR ASSY X
46 SA4684001 1E'-2-RIVr44 MOTOR BRACKET PLATE
47 018401036 4|7 FRILE4X10 BOLT SOCKET M4X10
48 SA3707101 1|OR2%Y16 GEAR 16
49 012060536 2|7 EZ6X5 SET SCREW, SOCKET (FT) M6X5
50 SA6450101 NRTIVTHRILER-X BEARING HOLDER BASE
51 018501036 2|7 FHRILR5X10 BOLT SOCKET M5X10
52 SA6451101 NRTITHRLEDZ BEARING HOLDER ASSY
53 018401036 2|7 FRILR4X10 BOLT SOCKET M4X10
54 SA6589101 1YADI)E-Z-FAF D= Y-FEED MOTOR L ASSY
55 SA4823301 1/ NILRE-RYDZ PULSE MOTOR ASSY' Y
56 SA4684001 11 E-2-M)Vr44 MOTOR BRACKET PLATE
57 018401036 4|7 FRILE4X10 BOLT SOCKET M4X10
58 SA3707101 1|OR2%Y16 GEAR 16
59 012060536 2|7 EZ6X5 SET SCREW, SOCKET (FT) M6X5
60 SA6450101 NRTIVTHRILER-X BEARING HOLDER BASE
61 018501036 2|7 FHRILR5X10 BOLT SOCKET M5X10
62 SA6451101 NRTIVTHRLEDZ BEARING HOLDER ASSY
63 018401036 2|7 FRILR4X10 BOLT SOCKET M4X10
64 S42446001 6|7 FHRILEHFI26X14 BOLT SOCKET (S/P WASHER)M6X14
BAS-300G-484/484 SF-202
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C3. %Y B81% / Feed mechanism
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C3. % Y B84% / Feed mechanism

REF.NO| CODE [QTY e NAME OF PARTS RM
1 SA4686101 1NAHTHT WORK CLAMP
2 SA4717001 1o 5-24 CYLINDER SHAFT
3 012060636 2|7FES6X6 SET SCREW SOCKET (FT) M6X6
4 SA4719001 2|T7V) AR AIR CYLINDER ASSY
5 048050142 2|kAT 2493505 RETAINING RING EXTERNAL C5
6 SA4720001 VAP EVE CYLINDER JOINT
7 SA4721001 21D E-IXTTY CYLINDER JOINT SHAFT
8 048060142 4|k A2 H35C6 RETAINING RING EXTERNAL C6
9 SA4722001 1|AYITTF75LIN-RTT WORK CLAMP LIFTER LEVER R AIR
10 SA4723001 1AH 75 L/N-LTT WORK CLAMP LIFTER LEVER L AR
11 SA4724001 217 ITHFLIN-IF WORK CLAMP LIFTER SHAFT AIR
12 018400836 2|7 FRILH4X8 BOLT SOCKET M4X8
13 028040246 2|1\ HFH1r2-4 WASHER SPRING 2-4
14 100645004 2| A+ WASHER
15 SA4692001 NASIITLIIN-DY WORK CLAMP LIFTER SHAFT
16 012060636 17+ ES6X6 SET SCREW SOCKET (FT) M6X6
17 048080142 1|k A2 H35C8 RETAINING RING EXTERNAL C8
18 110367001 1A% WASHER, PLAIN SPECIAL 8
19 SA3231001 1€ Yhh5-B SET SCREW COLLAR,B
20 012060536 2|7 FEZ6X5 SET SCREW, SOCKET (FT) M6X5
21 SA4863001 NASITOTUoFAAYS WORK CLAMP GUIDE A ASSY
22 S23849101 2|2 ARTAX16 SCREW M4X16
23 SA4864001 217 YT 7L 7o MBH= WORK CLAMP GUIDE B ASSY
24 S55482001 4|7 FRILNFH24X14 BOLT SOCKET (S/P WASHER)M4X14
25 SA4712001 A ITRSAFRYZ WORK CLAMP SLIDER ASSY R
26 SA4714001 1WA ITT7RSAF LIS WORK CLAMP SLIDER ASSY L
27 SA4706101 Al AT T-FH= WORK CLAMP RETAINER ASSY
28 SA4725001 1|AHTF7IR WORK CLAMP R
29 S55485001 1|7 FHRILEFH35X12 BOLT SOCKET (S/P WASHER)M5X12
30 012501031 2|7FES55X10 SET SCREW SOCKET (FT) M5X10
31 021500216 2|22 a+vhk5 NUT 2 M5
32 SA4709001 2QMUMF X AT RD SHOULDER SCREW
33 SA4726001 1A TTF7IL WORK CLAMP L
34 S55485001 1|7 FRILEHFH25X12 BOLT SOCKET (S/P WASHER)M5X12
35 012501031 2|7FES55X10 SET SCREW SOCKET (FT) M5X10
36 021500216 2|22 a4+ vk5 NUT 2 M5
37 SA4709001 2QIUMFXAT 2R SHOULDER SCREW
38 SB2145001 1|4+ T4/ %300GRY= WORK CLAMP 300GR ASSY
39 SB2147001 1|43 T A52300GLY 3 WORK CLAMP 300GL ASSY
40 S55484002 4|7 FRILRHFH25X10 BOLT SOCKET (S/P WASHER)M5X10
41 017501616 4|4 )LI5X16 BOLT M5X16
42 028050246 4|N\RHFHR2-5 WASHER SPRING 2-5
43 025050236 4|lESHHRFaI5 WASHER PLAIN M 5
44 SB2134001 1/300GA 4" (% FEED PLATE 300G
45 S55485001 2|7 FHRILRHFH35X12 BOLT SOCKET (S/P WASHER)M5X12
46 SB0019001 1A DV ABRR-425 FEED PLATE SPACER 2.5
<FTiarEm> <Option parts>
47 SA5415001 217 T oxoavEY ORIGIN STANDARD PIN
48 SB2898001 157U TFoFTa44300G ORIGIN STANDARD PLATE 300G
BAS-300G-484/484 SF-202
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C4. %Y B81% / Feed mechanism
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C4. % Y B§% / Feed mechanism

REF.NO CODE QTY ERES NAME OF PARTS RM
1 SB2140001 1[/\JAZKP3442300G AUXILIARY PLATE 300G
2 SA8560001 4 AR 4X12 SCREW M4X12
3 SA4677101 4lRoa1429vay AUXILIARY PLATE CUSHION
4 021400216 412> a4 vh4 NUT 2 M4
5 SA4676201 4R34 32TS79bk AUXILIARY PLATE BRACKET
6 S42446001 47 FHRILNFH26X14 BOLT SOCKET (S/P WASHER)M6X14

<FTarEm> <Option parts>
7 SA6594001 UPERAVEE HVEEE SHORT AUXILIARY PLATE
8 SA3538001 2( AR 4X8 SCREW, M4X8
BAS-300G-484/484 SF-202
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D1. # Z _E(FE{R / Work clamp lifter mechanism

< -484 SF R/ For -484 SF >

< -484 R/ For -484 >
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D1. # % EITB34% / Work clamp lifter mechanism

REF.NO] CODE |QTY FF3 NAME OF PARTS RM

<-484 > <For -484>
1 SB3309001 1A S TRt PRESSER BAR BUNG
2 SA4780001 1A ITHLIN-SH SHAFT STEPPING CLAMP LIFTER
3 012060636 |  1|7FES6X6 SET SCREW SOCKET (FT) M6X6
4 $25310101 11955x4 SCREW, FLAT M4

<-484 SFF> <For -484 SF>
5 SA4759001 1|hvrytHThi STEPPING CLAMP CAM
6 SA4760001 1A vAHILY Ay STEPPING CLAMP CON.ROD
7 SA4763001 1A YA S THLY A+ WASHER STEPPING CLAMP CAM
8 SA7704001 1|82 4™ 46805VV BALL BEARING 6805V
9 S23651001 | 2|7 FES6X67RY A SET SCREW SOCKET (FT) M6X6
10 062400616 |  2|F~24x6 SCREW PAN M4X6
11 SA4761001 1hosryAHTyFanssy ROLLER SHAFT STEPPING CLAMP
12 SA4762001 11horyA+TyFan ROLLER STEPING CLAMP
13 SA4302001 | 2[¥H = WASHER
14 021060106 | 1|12+ vhe NUT 1 M6
15 SA4764001 1oyt HIHFR STEPPING CLAMP ARM R
16 017061213 | 1|HJLr6X12 BOLT M6X12
17 SA4765001 1|hvrytHTHFF STEPPING CLAMP ARM F
18 S23651001 1|7 FES6X67RY * SET SCREW SOCKET (FT) M6X6
19 012060636 |  1|7FES6X6 SET SCREW SOCKET (FT) M6X6
20 SA4766001 1A YT HIHT ARILF BUSH STEPPING CLAMP F
21 SA4767001 1A IAHTHF A2)LR BUSH STEPPING CLAMP R
22 SA4768001 1hosryLohuA STEPPING CLAMP LINK A
23 SA4769101 | 4|#v*T6 SHOULDER SCREW 6
24 062300416 | 4|+ ~23x4 SCREW PAN M3X4
25 SA4770001 1|hv sy hB STEPPING CLAMP LINK B
26 SA4772001 1oy STEPPING CLAMP LINK
27 SA4773001 1hor sty SHAFT STEPPING CLAMP LINK
28 012060636 |  1|7FE56X6 SET SCREW SOCKET (FT) M6X6
29 012400436 |  1|7FES4x4 SET SCREW SOCKET (FT) M4X4
30 SA4777001 1hor 7Yy STEPPING CLAMP LIFTER LINK
31 SA4771001 1Ao7l SHAFT STEPPING CLAMP LIFT LINK
32 SA2161001 1|4 H % WASHER
33 048080142 |  1|rAT4~3aAYCS RETAINING RING EXTERNAL C8
34 012060636 |  1|7FE56X6 SET SCREW SOCKET (FT) M6X6
35 012400436 |  1|7FES4x4 SET SCREW SOCKET (FT) M4X4
36 SA4779101 1|horyFHLIN- STEPPING CLAMP LIFTER
37 SA4781001 1|hvry7HLs-a0 ROLLER STEPPING CLAMP LIFTER
38 141362001 1|lzvrman ROLLER
39 012060636 |  1|7FES6x6 SET SCREW SOCKET (FT) M6X6
40 SA4775101 1oy 7rauR STEPPING CLAMP LIFTER ROD
41 SA4853001 b Pz d=NINESS JOINT STEPPING CLAMP LIFTER
42 SA7927001 | 2|42 YEFH= ROUND JOINT ASSY
43 021060306 |  2[3v 246 NUT 3 M6
44 SA3227001 1|9V k6 A NUT(FT),M6
45 SA4776001 1|92 YETFEL RS SHOULDER SCREW
46 $32462001 11532 YEFHEo2TB SHOULDER SCREW, B ;M6
47 017065002 |  1[HJLF6X50 BOLT M6X50
48 021060106 | 1|12+ vhe NUT 1 M6
49 SA4778001 1|lA S TRYF+ PRESSER BAR CLAMP
50 018400836 |  1|7FH/LI4x8 BOLT SOCKET M4X8
51 SA1174001 1A S TFIAY YR IMI4 PESSER ADJUSTING SCREW M14
52 SA1175001 1|FI9EyYRSHYIMI4 ADJUST SCREW NUT
53 SA5300001 1Az PRESSER BAR SPRING
54 S10112101 1AH T RTUF4 PRESSER BAR SPRING GUIDE
55 SA5301001 1A ST RHS- COLLAR PRESSER BAR SPRING
56 SA2195001 1A TRYA2)L PRESSER BAR BUSH
57 012060536 |  1|7FES6X5 SET SCREW, SOCKET (FT) M6X5
58 111466121 1|44 TRY PRESSER BAR
59 S42844001 1|1A4 7B PRESSER FOOT B
60 S13399001 1|2 AR 2357X12 SCREW, SM3.57X12
BAS-300G-484/484 SF-204
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D1. # Z _E(FB{R / Work clamp lifter mechanism

< -484 SF A/ For -484 SF >

< -484 R/ For -484 >
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D1. # % £ ITB34% / Work clamp lifter mechanism

REF.NO CODE QTY m NAME OF PARTS
61 151439102 ARZES WASHER

62 SA4780001 NAU T ITTLIN-0% SHAFT STEPPING CLAMP LIFTER
63 S$25310101 1195024 SCREW, FLAT M4

BAS-300G-484/484 SF-204
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D2. ¥ Z _EF7B8f% (-484 SFA) / Work clamp lifter mechanism (For -484 SF)

BAS-300G-484 SF-204
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D2. ## 2 E(FEA{% (-484 SFH) / Work clamp lifter mechanism (For -484 SF)

REF.NO CODE QTY m NAME OF PARTS RM
1 SA4741201 11E-2-T37vk MOTOR BRACKET
2 SA4742101 NAYIT7TES-15 WORK CLAMP MOTOR PLATE
3 018501036 2|7+ HRILEEX10 BOLT SOCKET M5X10
4 SA4826501 1/ NILRE-FPYZ PULSE MOTOR ASSY P
5 018401036 4|7 FHRILE4X10 BOLT SOCKET M4X10
6 SA4743001 N4 77 IRIxY WORK CLAMP DRIVING GEAR
7 012060636 2|7 E>6X6 SET SCREW SOCKET (FT) M6X6
8 SA4744001 NAHIT7T5oTo900 WORK CLAMP FULCRUM SHAFT
9 SA4647001 2|22 97/7r6900ZZNR BALL BEARING 6900ZZNR
10 048100142 2|kAT2932C10 RETAINING RING EXTERNAL C10
11 062400616 1[F~24X6 SCREW PAN M4X6
12 025040236 e ARF104 WASHER PLAIN M 4
13 SA4745001 NAYIT7ThLxY WORK CLAMP CAM GEAR
14 016061031 1|7 F~51)6X10 SET SCREW SOCKET (CN) M6X10
15 012060636 1|77 ES6X6 SET SCREW SOCKET (FT) M6X6
16 SA4747001 NAH 7o TURT WORK CLAMP H-POSITION DOG
17 018400636 1|7 FHRILb4Xe BOLT SOCKET M4X6
18 SA4748101 NAHIT7TLN-20 WORK CLAMP LEVER SHAFT
19 012060636 1|77 ES6X6 SET SCREW SOCKET (FT) M6X6
20 SA6210001 NAUTI IR LN STEPPING W-CLAMP DRIVING LEVER
21 SA3441001 1NAHYT77ansy W-CLAMP LIFTER ROLLER SHAFT
22 070696800 1|RETSU7/76962Z BALL BEARING RADIAL 696272
23 109763022 ARZES WASHER
24 012500536 173 ES5X5 SET SCREW SOCKET (FT) M5X5
25 012060636 1|77 ES6X6 SET SCREW SOCKET (FT) M6X6
26 SA4757101 11eYbh3- SET SCREW COLLAR
27 012060636 2|7 E>6X6 SET SCREW SOCKET (FT) M6X6
28 018061236 2|7FHRILk6X12 BOLT SOCKET M6X12
29 SA4753001 N4 775 eoH-(4 WORK CLAMP SENSOR PLATE
30 062400616 2|F~4X6 SCREW PAN M4X6
BAS-300G-484 SF-204
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E. /»EBJ{% / Rotary hook mechanism

g, < HRAHA

| For supply parts >

BAS-300G-484/484 SF-301
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E. M FE 4% / Rotary hook mechanism

REF.NO CODE QTY RES NAME OF PARTS RM
1 SB3220001 1A ToAR)L484 ROTARY HOOK SHAFT BUSH 484
2 012060636 1|7+ ES6X6 SET SCREW SOCKET (FT) M6X6
3 SB3204001 1200 F7—)X7 LOWER SHAFT PULLEY GEAR
4 076900800 2|RAT 4690022 BALL BEARING, RADIAL 6900ZZ
5 S57651001 PPV E T G LOWER SHAFT GEAR SPACER
6 SB3205001 (IPZ P LOWER SHAFT
7 S23651001 3|7 FET6X67RY A SET SCREW SOCKET (FT) M6X6
8 SA6705001 1|#~<To946001ZZNR BALL BEARING 6001ZZNR
9 SB0026001 1R7I T Ty aD BALL BEARING BUSH D
10 S23651001 2(7FES6X67RY A SET SCREW SOCKET (FT) M6X6
11 SA8599001 132 0/76201ZZNR BALL BEARING 6201ZZNR
12 SB3217001 1209 %7 LOWER GEAR
13 S23651001 2(7FES6X67RY A SET SCREW SOCKET (FT) M6X6
14 SB3206001 2 ESP ROTARY HOOK SHAFT
15 S00691401 1|[RE>-ABY= BOBBIN CASE B ASSY
16 S15609001 1N)HBRANToFA SPRING
17 S15610001 1|U5%1.85 SCREW, FLAT M1.85
18 181937001 1FIADLNRFITEYRD ADJUSTING SCREW
19 181938001 1|FADYNRIARS SET SCREW
20 S00711101 1|ARE>FIA UL /\+B LOWER THREAD TENSION SPRING, B
21 S00871101 1|7RE>B BOBBIN, B
22 S57657001 1|OF A<k A84-B B-CASE HOLDER POSITION BRACKET
23 062680612 2|7F~3437-40X6 SCREW PAN SM4.37-40X6
24 SB3212001 1ATRAR )Y S A HOOK STOPPER SETTING BASE
25 S55481001 2(7FRILRFH24X12 BOLT SOCKET (S/P WASHER)M4X12
26 145751001 17 )Lk FELT

<fHis AR > <For supply parts>
27 SA2036101 1/S06545H~</\a9= SHUTTLE HOOK ASSY W/BOXS06545
BAS-300G-484/484 SF-301
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F. #a:m:8:8E81%/ Lubrication
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F. #&:m:H8R84% / Lubrication

REF.NO| CODE [QTY e NAME OF PARTS RM
1 SA4785101 11952 9Hh8\- CRANK COVER
2 S04159000 (AAEINIY BAND 1M
3 062061016 3|F+~26X10 SCREW PAN M6X10
4 SA4786101 NRAT T I7TILE FELT
5 062400616 1|3 ~_24X6 SCREW PAN M4X6
6 SA6087001 1\JRIEEYHT WICK SUPPORT
7 104567101 1173 YT WICK SUPPORT
8 S49992000 NAAILRYRTR OIL GAUGE WINDOW
9 152948001 NAAILRYETR OIL GAUGE WINDOW
10 SA2039001 1N ARILFayT7T)Lh BUSH OIL FELT
11 S50527000 11EZILFa-T OIL TUBE
12 S25376000 11E=ZILFa-T OIL TUBE L=500
13 SB0054001 1142 EE3X3(630) WICK 3X3 L=630
14 SA5339101 NAAIGFINAT OIL FEEDING PIPE
15 145547001 1|F-THhLS TUBE HOLDER
16 062400616 1+ ~R24x6 SCREW PAN M4X6
17 026040136 1|ESHHRaH 24 WASHER PLAIN S 4
18 SB0498001 1|22 EE4X4(780) WICK 4X4 L=780
19 SB0499001 1|E = JLF -7 (700) OIL TUBE L=700
20 149547000 2|a-FAHx CORD HOLDER 4N
21 0A5401006 3|+F~4H4H24x10DB SCREW PAN (S/P WASHER) M4X10
22 525664000 1|3-RRILF#6 CORD HOLDER #6
23 552907000 1(a-FARILF#10 CORD HOLDER #10
24 525567000 4|3-R7R)LF 48 CORD HOLDER #8
25 0A5401006 5|+ ~44-324X10DB SCREW PAN (S/P WASHER) M4X10
26 SA4788001 1|1 FVEvFayayyT WICK SUPPORT
27 SA6593001 1|ESV3EE FLAT WICK L=180
28 SB0317001 1|22 EE3X3(580) WICK 3X3 L=580
29 S07459100 11EZILFa-T OIL TUBE L=240
30 SA7178001 11EZILFa-T OIL TUBE
31 S$38265000 1|152-2F)LL TERMINAL, L
32 142274101 1|3 Lt42 RUBBER CAP, 4.2
33 142274101 13 Lt42 RUBBER CAP, 4.2
34 SB0059001 1A ITTILRSS FELT ASSY
35 SA6263001 11EZILFa-T OIL TUBE L=310
36 SB3233001 1A=L ST WICK SUPPORT 484
37 062400616 2|F~R24x6 SCREW PAN M4X6
38 SB3218001 1|28 FarhagHT LOWER SHAFT WICK SUPPORT
39 SA0217001 N2 F 2117 )Lk LOWER SHAFT WICK FELT
40 S35001000 2|F 1O RYK NYLON RIVET
41 SA5292101 =3 WICK L=680
42 S53175000 11 7F5Fa2-T OIL TUBE L=450
43 S55479001 1|7 FHRILEHFH734X8 BOLT SOCKET (S/P WASHER) M4X8
44 SA6211101 1A A ILHIN- OIL COVER
45 062401016 5|+~24x10 SCREW PAN M4X10
46 061400816 3|H¥>04x8 SCREW FLAT M4X8
47 SA6581001 17T S IL WICK SUPPORT L
48 SA6583001 1|NyRZz)LRL FELT BED L
49 SA6582001 1|ZTILMHH IR WICK SUPPORT R
50 SA6584001 1|NyRZzJLRR FELTBEDR
51 062400616 3|+~a4x6 SCREW PAN M4X6
52 028040246 |/ AR H R2-4 WASHER SPRING 2-4
BAS-300G-484/484 SF-350
24

This manual downloaded from http://www.manualowl.com




G. %@L B1% / Threading mechanism

BAS-300G-484/484 SF-401
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G. & L B{% / Threading mechanism

REF.NO CODE QTY m NAME OF PARTS RM
1 SB0063001 12VA AT THREAD RETAINER
2 062500616 2|F~5X6 SCREW PAN M5X6
3 SA4333001 1(7-LAFSFB ARM THREAD GUIDE,B
4 062500616 1|F~5X6 SCREW PAN M5X6
5 SA6391001 1 7-LA+2FC ARM THREAD GUIDE C
6 062500616 1|F~5X6 SCREW PAN M5X6
7 153049001 N2TANT o F AR UPPER THREAD GUIDE STUD
8 144588401 1A~ RRB THREAD TAKE-UP SPRING B
9 SA3255001 1NAFIAIIRD TENSION STUD
10 S$31032001 NA~FIAIOFT VR TENSION NUT
11 S$12441001 1NFIAINRDIHFH R WASHER
12 107606101 1AFIDD AR TENSION SPRING H
13 159805001 NARFIADOHSHHT TENSION DISC PRESSER
14 145446001 24bFIAVLYS DISC TENSION
15 SA3254001 NARFIAILEA TENSION BRACKET
16 100402004 1|k AR3.57 SET SCREW SM3.57
17 SA4143001 N7 FHEART6 SET SCREW, (FT) M6X6
18 S$12699000 NARILAEY TENSION RELEASE PIN
19 SA3256001 1NARFIAIIRDA TENSION STUD A
20 100136001 NA~FIADTF VR TENSION NUT
21 SA3416101 NARFITONRLL TENSION SPRING LL
22 S$20681000 1FIADLNRDIIH LR WASHER
23 145446001 2MhFIAVIHS DISC TENSION
24 SA4815201 NANJRIAFF 4B NEEDLE BAR THREAD GUIDE B
25 SA3258001 NAN)RIAZILDA ST F A N-BAR BUSH THREAD GUIDE,D
26 152881101 1NTFLA2A492 NEEDLE COOLER ASSY
27 012060636 1|77 ES6X6 SET SCREW SOCKET (FT) M6X6
28 152883000 17T /LH8X15.5 FELT, 8X15.5
29 152884001 1 TxL 1A 0T NEEDLE COOLER THREAD GUIDE
30 062670412 1(F~357-40X4 SCREW PAN SM3.57-40X4
BAS-300G-484/484 SF-401
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H. %#E8% / Bobbin winder mechanism

BAS-300G-484/484 SF-402
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H. %% R8/% / Bobbin winder mechanism

REF.NO CODE QTY m NAME OF PARTS RM
1 SA4795001 112724 TOP COVER
2 SA3290001 1A FLIIN-DD SHAFT,BW-LEVER
3 012500536 1|77 ES5X5 SET SCREW SOCKET (FT) M5X5
4 SA3291001 NARTHFL/A- BOBBIN WINDER LEVER
5 SA4171001 (AC Sl SPRING HOOK
6 SB0066001 UEEIASS PLATE SPRING
7 152937001 ARZES WASHER
8 062350616 1[F~235X6 SCREW PAN M3.5X6
9 155559001 1|EZ YA WASHER PLAIN
10 048050342 1[~ATJES RETAINING RING E5
11 SA3293001 NARTFYADYH STUD B-WINDER CLAW
12 SA1984001 1N REVAHITOT BOBBIN PRESSER ARM
13 018401236 1|7 FRILkax12 BOLT SOCKET M4X12
14 SB0067001 1| REVAH TP BOBBIN PRESSER P
15 S23418002 1|2 ART4X5 SCREW M4X5
16 SA3295001 1A= F A CLAW B-WINDER
17 012400436 2|7 FEZ4X4 SET SCREW SOCKET (FT) M4X4
18 S10438001 NARTERYARD) IR SPRING, TWIST
19 048050342 2[~ATJES RETAINING RING E5
20 SA4796001 1 AR-H-HTF- SPACER COLLER
21 SB3221001 1M1= X2 5484 BOBBIN WINDER SHAFT 484
22 SA3297001 UELEG 2124 WHEEL,B-WINDER
23 120448001 13 L7 BOBBIN WINDER RUBBER BAND
24 012400436 2|7FEZ4X4 SET SCREW SOCKET (FT) M4X4
25 155559001 2| A+ WASHER PLAIN
26 SA1988001 1| REV 4 BOBBIN SUPPORT
27 510268001 1A FL/A-EF /AR SPRING
28 SA3298001 1 RAMYINSY STPPER SHAFT,B-WINDER
29 SA3299001 1|+*R KNIFE
30 062500616 1[F~5X6 SCREW PAN M5X6
31 SA1994101 NARRFFIAITIZ BOBBIN WINDER TENSION ASSY
32 145446002 24bFIAIYS DISC TENSION
33 100401022 NAFITUNRR TENSION SPRING
34 S12441001 NFIADNRDIHFH R WASHER
35 S$31032001 1NARFIADSF YR TENSION NUT
36 012500536 173 ES5X5 SET SCREW SOCKET (FT) M5X5
37 062061016 6|7+ ~36X10 SCREW PAN M6X10
BAS-300G-484/484 SF-402
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J. %t U B8{% / Thread trimmer mechanism

(@

) )
/L
10

) @

s 23
22

/W@D

w
N

Sy 7
72 —b
73 ?56
74—8
g S—59
58

45(11_%\\ b —— B
—

— HCNE
= "*o
‘ 38 39 o
| 47 /
& =5

BAS-300G-484/484 SF-403
29

This manual downloaded from http://www.manualowl.com



J. %Y1 Y 8% / Thread trimmer mechanism

REF.NO CODE QTY m NAME OF PARTS RM
1 SB0069001 1 A+FYALP THREAD TRIMMER CAM P
2 S$23651001 2|7 FES6X67RY A SET SCREW SOCKET (FT) M6X6
3 SA4798001 1NIL/ARM) Y745 SETTING PLATE SOLENOID
4 SA5135101 1NAFIYIL /A THREAD TRIMMER SOLENOID
5 017400802 2|7R)L4X8 BOLT M4X8
6 028040246 2|\ R2-4 WASHER SPRING 2-4
7 026040236 2|ESYHRIH X4 WASHER PLAIN M 4
8 SA3307001 1|V /AR LN- SOLENOID LEVER
9 012400436 1(7FEZ4X4 SET SCREW SOCKET (FT) M4X4
10 154599000 1L /4Rv3ay SOLENOID CUSHION
11 S02652021 ARZES WASHER
12 S04159000 1NN A2RIM BAND 1M
13 555484002 2|7 FHRILEHH5X10 BOLT SOCKET (S/P WASHER)M5X10
14 SA4799001 ORI N-FT LN~ PUSHING LEVER D-LEVER
15 SA3306001 NFoRDT-3 SHOULDER SCREW,7-3
16 SA3309201 NARFYIRIL - TR-DRIVING LEVER
17 SA3310001 (R j=]a! COLLAR TR-TRIMMER
18 SA3311001 Rl =1= D2 COLLAR SHAFT
19 S46903001 1T ETYFRARTAX5 SET SCREW, M4X5
20 048040342 1[~AJE4 RETAINING RING E4
21 SA3315001 EE =Y THREAD TRIMMER ROD V
22 S$32465101 2|8 YXTU= BALL JOINT ASSY
23 021060106 21> a+vhk6 NUT 1 M6
24 S$32462001 1|32 YXTHEURTB SHOULDER SCREW, B ;M6
25 021060306 1(3>a+vhk6 NUT 3 M6
26 S$23651001 1|7 FEZ6X67Y A SET SCREW SOCKET (FT) M6X6
27 231071001 1| A52)L8X15 BUSH, 8X15
28 SA3312201 1HORIUIN-ToFA4DH GUIDE SHAFT
29 SA3313101 NIRIOT 3% SPRING,COMPRESSION
30 154596000 1ALFYALLN-IY Y CUSHION
31 S32462001 13T YXTHERTB SHOULDER SCREW, B ;M6
32 021060306 11327 vhk6 NUT 3 M6
33 S25475101 1|FART6 SET SCREW M6X19
34 021060106 1122 vhk6 NUT 1 M6
35 SA4546001 1NAbFIL -V THREAD TRIMMER LEVER V
36 SB3225001 1[4~ L/ \—H484 THREAD TRIMMER LEVER H 484
37 SA4801101 1M+ YkH THREAD TRIMMER ROD H
38 S$32465101 2|8 yX T3 BALL JOINT ASSY
39 021060106 21> a+vhk6 NUT 1 M6
40 S$32462001 1|32 YXTHEURTB SHOULDER SCREW, B ;M6
41 021060306 1(3>a+vhk6 NUT 3 M6
42 SB0084001 1NFoRT-3 SHOULDER SCREW 7-3
43 021500316 1(3>a+vkb NUT 3 M5
44 SB1185001 112A ROLLER
45 SA3319101 NARFYLIN-DY SHAFT TR-TRIMMER LEVER
46 SA4545001 2|hoY SPACER
47 048080142 1|kAT 24937508 RETAINING RING EXTERNAL C8
48 012060636 2|7FEZ6X6 SET SCREW SOCKET (FT) M6X6
49 SA3320101 (IAC Sl SPRING HOOK
50 SA3321001 1ARFYERD AR SPRING,EXTENSION
51 018501236 1|7 FHRILE5X12 BOLT SOCKET M5X12
52 028050246 1A YT R2-5 WASHER SPRING 2-5
53 146354002 ARZES WASHER, PLAIN 5
54 SA3324001 HEPZAVZAS MOVING KNIFE LEVER
55 SA3325101 1|F 2 16.35-6 SHOULDER SCREW 6.35-6
56 SA4802001 1NARD\LN-2% SHAFT MOVABLE KNIFE LEVER
57 012060636 1|77 ES6X6 SET SCREW SOCKET (FT) M6X6
58 SB3211001 1A E2/\L2h 484 M-KNIFE CONNECTING PLATE 484
59 SA7072001 1NFoRIM4 SHOULDER SCREW M4
60 SB3210001 1|/\1) (7484 NEEDLE PLATE 484
61 SB3214001 1(AK/\48493 MOVABLE KNIFE 484 ASSY
62 S$10209101 1|2 ART437 SCREW, SM4.37
63 S00705001 AENFZAY MOVABLE KNIFE COLLAR
BAS-300G-484/484 SF-403
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J. %t U B{% / Thread trimmer mechanism
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J. 2t YE{% / Thread trimmer mechanism

REF.NO| CODE [QTY e NAME OF PARTS RM
64+ S$10208001 14K /\HH (0.4) MOVABLE KNIFE SPACER (0.4)
64+ S$10208002 1A4F9/ AV (0.5) MOVABLE KNIFE SPACER (0.5)
64+ S$10208003 14K /\HH (0.6) MOVABLE KNIFE SPACER (0.6)
64+ S10208004 1AF9 AV (0.7) MOVABLE KNIFE SPACER (0.7)
65 S57670001 1354 /\484 FIXED KNIFE, 484
66 111140002 2|2 ART2.38 SCREW, SM2.38
67 S40217001 1{\N)TFAR3F51) NEEDLE HOLE PLATE, 3
68 100360003 2|5x%22.38 SCREW
69 SB3213001 1ARRATF A HOOK STOPPER BRACKET
70 S25310101 2|54 SCREW, FLAT M4
71 SA6273101 1|AAH<THIN-TVHU SHUTTLE RACE COVER HOOK U
72 025030236 2|ESHYHARF93 WASHER PLAIN M 3
73 028030246 2|1\ HFH12-3 WASHER SPRING 2-3
74 062300416 2|F~Ra3x4 SCREW PAN M3X4
75 SB0078101 1N A BRR-H NEEDLE PLATE SPACER
76 S25310101 4|54 SCREW, FLAT M4
77 SA3538001 2| ART4X8 SCREW,M4X8
78 SB3289001 1Z7I)o5H= AIR CYLINDER ASSY
79 SB3222001 1(CDUK32-25D4= CYLINDER CDUK32-25D ASSY
80 SB3223001 1|21)> 4 CDUK32-25D CYLINDER CDUK32-25D
81 SB3224001 1A —rRAYF AUTO SWITCH
82 S53488000 PAVE S JOINT
83 SB3227001 HELEDEE! THREAD TRIMMER PLATE
84 SB0085101 1YL /AR Y (43U SOLENOID SETTING PLATE U
85 149095001 4| FH % WASHER, PLAIN 6
86 018065032 2|7+ R ILF6X50 BOLT SOCKET M6X50
87 021060106 212 a4+ vke NUT 1 M6
88 028060242 2|\ H 12-6 WASHER SPRING 2-6
89 025060232 2|ESHHRF 16 WASHER PLAIN M 6
90 S55485001 4|7 FHRILEHFH35X12 BOLT SOCKET (S/P WASHER)M5X12
BAS-300G-484/484 SF-403
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K. %LU \BI{% / Thread wiper mechanism

BAS-300G-484/484 SF-405
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K. 52 $. L \BE8{% / Thread wiper mechanism

REF.NO| CODE [QTY e NAME OF PARTS RM
1 SB3293001 1|25 CJ2B16-1043 CYLINDER CJ2B16-10 ASSY
2 SB3292001 1[5 CJ2B16-10 CYLINDER CJ2B16-10
3 S$12150000 2|R-R T JLRM-5HL-4 TUBE ELBOW, M-5HL-4
4 SB3290001 (IPDPZ AN ] CYLINDER SUPPORT PLATE
5 062350616 4|+ ~235X6 SCREW PAN M3.5X6
6 SA7164001 (PDPEVES. JOINT CYLINDER
7 S25456001 11F5oovEY PLUNGER PIN
8 S31778000 (IPDPZ BV ISV STOPPER, CYLINDER
9 SA7620101 1AMNSARALYFIZG THREAD WIPER SWITCH ASSY G
10 SA5217001 1|4 F/\SASOLM) Y (4 T-WIPER SOLENOID SETTING PLATE
11 SA4806001 1YL /A4KH8- SOLENOID COVER
12 0A4300806 2|+F~_RH4H33X8DA SCREW PAN (S/P WASHER) M3X8
13 062300616 2| ~2a3X6 SCREW PAN M3X6
14 SA5218001 WARNZAT 9544 THREAD WIPER SHAFT BRACKET
15 018400836 1|7 FHRILk4x8 BOLT SOCKET M4X8
16 025040236 1|ESHHRFaD4 WASHER PLAIN M 4
17 SA8057001 NACNSAOZ2992 THREAD WIPER CRANK ASSY
18 048040342 1|FATJE4 RETAINING RING E4
19 S25454001 1 vhHh5- SET SCREW COLLAR
20 S$25279101 1|7 B< b AYRIM35-5 SET SCREW (CP) M3.5-5
21 SA2287001 P EVASIASS SPRING
22 149097000 112342 o-k SILENT SHEET
23 SA5219001 NEIASZ =PI THREAD WIPER ROD
24 110735002 1A% WASHER
25 048030342 1[FATES RETAINING RING E3
26 S10470201 1748~ WIPER
27 060400516 1|34 K4X5 SCREW BIND M4X5
28 146288021 NANSATOHS- THREAD WIPER STUD COLLAR
29 S03677001 M wES WASHER
30 SA5213001 1714 SWH= STOP SWITCH ASSY
31 S55485001 2|7 FHRILRHFH35X12 BOLT SOCKET (S/P WASHER)M5X12
32 SB2178001 1N T7F2-IT AIRTUBE T
33 SB2178002 1N T7F2-IT AIRTUBE T
BAS-300G-484/484 SF-405
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L. %428 B81% / Tension release mechanism

BAS-300G-484/484 SF-406
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L. ##E&RER / Tension

release mechanism

REF.NO CODE QTY mm NAME OF PARTS RM
1 SA4831201 1A bILADZHY TENSION RELEASE HV ASSY
2 017400802 2|7RJLR4X8 BOLT M4X8
3 028040246 2|\~ YHR2-4 WASHER SPRING 2-4
4 026040236 2| YA RIHF4 WASHER PLAIN M 4
5 017401415 1[RIL4X14 BOLT M4X14
6 021400306 1132 vh4 NUT 3 M4
7 102707002 ARZES WASHER
8 154599000 1\L/4kv3ay SOLENOID CUSHION
9 SA3345001 1NIL/ARM) Y745 SETTING PLATE,SOLENOID
10 S04159000 1NINA2RIM BAND 1M
11 SA3347001 1 ARILARD TENSION RELEASE BAR
12 048040342 1|FATE4 RETAINING RING E4
13 025050236 1NESHHRF1I5 WASHER PLAIN M 5
14 SA3348001 (E=EPIPAES SPRING,COMPRESSION
15 SA3349001 1|VL/AFH8- SOLENOID COVER
16 SA3306001 2|52 T7-3 SHOULDER SCREW,7-3
17 081007070 2|02 P ORING P7
18 S04159000 1NINA2RIM BAND 1M
BAS-300G-484/484 SF-406
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M. 5REx U B§{% / Thread take-up mechanism

14 13 19 9

BAS-300G-484/484 SF-408
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M. 5 Ex Y BE{& / Thread take-up mechanism

REF.NO CODE QTY m NAME OF PARTS RM
1 556531001 NI EN)ITr A5 SETTING PLATE
2 SB3238001 NIV TABRAR—4 SETTING PLATE SPACER
3 018503036 2|7+ RILE5X30 BOLT SOCKET M5X30
4 028050246 2|\ R R2-5 WASHER SPRING 2-5
5 026050136 2|5 HRIHES WASHER PLAIN S 5
6 SB3294001 1NEVDYUE Y2 PIN CYLINDER ASSY
7 SB0103001 (=2 PIN CYLINDER
8 SB0105001 2| TR =42 4XM3 MALE ELBOW 4XM3
9 556532001 1AM =TS YR STOPPER BRACKET
10 S50051000 1(FYEM12 NUT, M12
11 S50050000 1723 FIoIL KNUCKLE
12 S$50049000 1|\FZ=F2EY PIN
13 $32259001 117LToi3av+yk PRE-TENSION NUT
14 018401636 1|7 FRILb4X16 BOLT SOCKET M4X16
15 556533101 R LEVER
16 SB3237001 NLN—k )75 4 LEVER BASE
17 018401636 2|7FRILE4X16 BOLT SOCKET M4X16
18 S34966001 2|5 oM SHOULDER SCREW M4
19 028040246 1NNA\RYFHR2-4 WASHER SPRING 2-4
BAS-300G-484/484 SF-408
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18400V

| For Europe, 3-phase 400V AC >
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N1. 3> bO—JL7Rv o X% / Control box

REF.NO CODE QTY LR NAME OF PARTS RM
1 SA6364001 1|CF¥vy T3 CF CAP ASSY
<100-220V > <For 100-220V AC>
2 SA3720101 1|52 ALV TRANSFORMER LOW VOLTAGE
<380-400V > <For 380-400V AC>
3 SA3808101 1|52 RAHV TRANSFORMER HIGH VOLTAGE
4 SA3797001 1[DCTT7UE-ZV= DC-FAN MOTOR ASSY
5 SB2167001 1[300G-SAL > F/ 93 PCB ASSY MAIN 300G-S
6 SA3739701 1|PMDF/3> 9= PCB ASSY PMD
7 A10191001 3|FETH7N1005DS TRANSISTOR FET:H7N1005DS
8 S49486000 1|MOSFET2SJ222 TRANSISTOR FET:2S5J222
9 A10192001 1|FET2SK3155 TRANSISTOR FET:2SK3155
10 SA3806001 1IMAINT U 2 \-F R HARNESS, MAIN POWER SUPPLY
11 J04115001 15NN ATU6hay LABEL, ELEC. SHOCK 6 LANG
12 S37059001 1|PE ¥—% LABEL, PE
13 S37060001 3| 7—RIY—4 LABEL, GROUNDING
<FRIA =48 400v> <For Europe, 3-phase 400V AC>
14 SA3581101 N4 AF D2 PCB ASSY NF
15 SA3796001 1[NF OUTa-F HARNESS, NF OUT
BAS-300G-484/484 SF-502
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N2. 3 A=)V Ry & XEER (EJR E—4—F4Kk ) / Control box (Power supply motor PCB)
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N2. o> rta—)LiRy 2 REFR (BIRE—%2—E#MR) / Control box (Power supply motor PCB)

REF.NO CODE QTY mm NAME OF PARTS RM
1 SA3755301 NToTE-2F N2 PCB ASSY, POWER SUPPLY MOTOR
2 SA3765001 1[73) RATNR10V101K VARISTOR: V10D101
3 SA3766001 1|/ RATNR10V241K VARISTOR: V10D241
4 SA3767001 1[/8) RATNR14V511K VARISTOR: V14D511
S SA3762001 1|7\ RATNR14VI11K VARISTOR: V14D911
6 SA3768001 1[/31) RATNR14V561K VARISTOR: V14D561
7 SA3769001 1|7\ RATNR5V121K VARISTOR: V5D 121
8 SA3770001 1[731) RATNR5V330K VARISTOR: V5D330
9 SA3771001 1|7\ RATNR5V820K VARISTOR: V5D820
10 SA3794001 3|FGMB 250V-15A G FUSE S 15A
11 SA3795001 2|FGMB 250V-6A G FUSE S 6A
12 SA7794001 3|GFUSE 3A G FUSE S 3A
BAS-300G-484/484 SF-502
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P. XA v FE8{%& / Power switch mechanism

< BHAH ¥4 100V / For Japan, 1-phase 100V AC. >

< BZAMA =#8 200V / For Japan, 3-phase 200V AC.>

14

<727 - FEHR B 220V
| For Asia and China, 1-phase 220V AC. >
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P. X 4 v FB81% / Power switch mechanism

REF.NO CODE QTY ERES NAME OF PARTS RM
<BAXM B 100v> <For Japan, 1-phase 100V AC.>

1 SA3813101 17> SWH31P-JPN POWER SUPPLY SWITCH ASSY,1P-JP

2 SA3822001 1VFI AT/ N-+X100V VOLTAGE SELECT HARNESS 100V
<HZXHRH =% 200v> <For Japan, 3-phase 200V AC.>

3 SA3819101 17> SW4~33P-JPN POWER SUPPLY SWITCH ASSY,3P-JP

4 SA3825001 1VF AT/ N+ X200V VOLTAGE SELECT HARNESS 200V
<USAF =% 220v> <For USA, 3-phase 220V AC.>

5 SA3816101 17> SWH33P-L POWER SUPPLY SWITCH ASSY,3P-L

6 SA3812001 1VFIAIT/N-+R220V VOLTAGE SELECT HARNESS 220V
<FoF7-th[EF BfH 220vV> [<For Asia and China, 1-phase 220V AC.>

7 SA3809101 1|7Fswoz1P POWER SUPPLY SWITCH ASSY,1P

8 SA3812001 1VFI AT/ N-+R220V VOLTAGE SELECT HARNESS 220V
<hEHR =4 380v> <For China, 3-phase 380V AC.>

9 SA3827001 1VEFY AT/ -+ R380V VOLTAGE SELECT HARNESS 380V

10 SA3789101 1 Vf“\—UjJI/ =R AH220V VOLTAGE SELECT HARNESS H220V

1" SA4510101 1|72 SWH=3P-H POWER SUPPLY SWITCH ASSY,3P-H
<BRMF =48 400Vv> <For Europe, 3-phase 400V AC.>

12 SA3828001 1[VF AT/ -+ R400V VOLTAGE SELECT HARNESS 400V

13 SA3838101|  1|ACINA—RECHS HARNESS ASSY AC IN EC
<USAF HE# 110v> <For USA, 1-phase 110V AC.>

14 SA3823001 1VEFIAZ/N-RRXT110V VOLTAGE SELECT HARNESS 110V
<hJ)5FH B 120v> <For Canada, 1-phase 120V AC.>

15 SA3824001 1VExYAhT/N-RR120V VOLTAGE SELECT HARNESS 120V
<FUTH B 240v> <For Asia, 1-phase 240V AC.>

16 SA3826001 1VFAI/N-+R240V VOLTAGE SELECT HARNESS 240V

BAS-300G-484/484 SF-502
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Q. ZZ[EB81% / Air pressure mechanism
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BAS-300G-484/484 SF-514
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Q. ZZ[ERE4& / Air pressure mechanism

REF.NO CODE QTY m NAME OF PARTS RM
1 SB3249001 17D NILTBADR SOLENOID VALVE ASSY 5A
2 SA5290001 1| =7R-JLKb MANIFOLD5
3 S39116100 41/X)LTVQZ2151S-5 VALVE VQZ21518-5
4 S39115100 1(/3J)LTVQZ2151-5 VALVE, VQZ2151-5
5 SA5283001 1AL AN103-1 SILENCER AN103-1
6 SA5282001 1|LFaL-% AW20-02G FILTER REGULATOR AW20-02G
7 S09228000 NAT4=VTIL NIPPLE 1/4X1/8
8 SA7588001 1|PTTILR1/4 ELBOW PT 1/4
9 SB0445001 12421\ )LT FINGER VALVE
10 153274001 2|1/80 A€ CAP, 1/8
11 SA5286101 NNILTRI Y5 SETTING PLATE VALVE
12 028050246 2|\~ YHRr2-5 WASHER SPRING 2-5
13 018503036 2|7+ HRILREX30 BOLT SOCKET M5X30
14 SB3235001 1N NILTN—RRILYZ VALVE HARNESS X3 ASSY
15 SB3312001 N NILTN—FRR2L 92 VALVE HARNESS X2 ASSY
16 032422003 2|+27 JLEY41X20 WOOD SCREW, ROUND 2 M4.1X20
17 148847001 kS WASHER PLAIN 4.76
18 SA6405001 1148 Fa-TR AIRTUBER
19 SA6405002 1|1F148>Fa-TR AIRTUBER
20 SA6406001 11F48>Fa-JL AIRTUBE L
21 SA6406002 11F/a>Fa-JL AIR TUBE L
22 SA6407001 1| R/815)L470S SPIRAL,470S
23 552907000 1|3-FHRILE#10 CORD HOLDER #10
24 0A5401006 1|+~ -324X10DB SCREW PAN (S/P WASHER) M4X10
25 228475000 3|13 K1.9X80 FASTENING BAND 1.9X80
26 SB3313001 1|T7F2—7 4L=800 AIR TUBE 4 L=800
27 SB3313002 1|Z7Fa2—7 4 L=800 AIR TUBE 4 L=800
28 SA2783001 1| T7-Fa-T4A AIR TUBE, 4A
29 SA2784001 1|1T7-Fa-74B AIR TUBE, 4B
30 S00480000 1|3-RARILF#5 CORD HOLDER 5N
BAS-300G-484/484 SF-514
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R. BE R BEI{% / Power supply equipment
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R F=dt 0

BE{% / Power supply equipment

EIET]
REF.NO CODE QTY mf NAME OF PARTS RM
1 149287000 21025527 CORD HOLDER 7N
2 552907000 2|a-FRILE#10 CORD HOLDER #10
3 149547000 1|a-F4H T CORD HOLDER 4N
4 149287000 2171489295207 CORD HOLDER 7N
5 0A5401006 7|+ RH49324X10DB SCREW PAN (S/P WASHER) M4X10

<-484 3> <For -484>
6 SB3234001 1IXFoTotvoH92 H-POSITION SENSOR X ASSY
7 062300816 1|7~33X8 SCREW PAN M3X8

<-484 SFF3> <For -484 SF>
8 SB2136001 117700992 H-POSITION SENSOR ASSY
9 062300816 2|7 ~13X8 SCREW PAN M3X8
10 SA6560101 1|R78145)L140SS SPIRAL,140SS
11 S04159000 11781 KM BAND 1M
12 SA3481001 1|k9TSWH= SWITCH ASSY MACHINE HEAD
13 SA5214001 1|74 SW/N-R R STOP SWITCH HARNESS
14 0A5301605 1|+F~"H4533X16DB SCREW PAN (S/P WASHER) M3X16
15 SA5261001 1[7-Rt2450 GROUND WIRE 450
16 0A5401006 1|+F~"H534X10DB SCREW PAN (S/P WASHER) M4X10
17 554482000 1(3-FHRILT#12 CORD HOLDER #12
18 S11817000 11952 TNK-18N CLAMP, NK-18N
19 0A5401006 2[+F~_+H4534X10DB SCREW PAN (S/P WASHER) M4X10
20 218859001 2/ 81422 M150 BINDER M150
21 S04159000 117812 KM BAND 1M
BAS-300G-484/484 SF-515
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S. #1E/X % JVBA{% | Operation panel

BAS-300G-484/484 SF-530
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S. 1€/ JLE{% / Operation panel

REF.NO CODE QTY mm NAME OF PARTS RM
1 SA4834101 VR EAS NP E OPERATION PANEL ASSY
2 SA3831001 (VArAyZAS JIZS S PANEL SHEET
3 SA3833301 ARV FNDDZ PANEL PCB ASSY
4 SA4563101 1/IRILIN-3R R PANEL HARNESS
5 SA4837101 17T SIF 1974/ - R PROGRAMMER CONNECTING HARNESS
6 SA4841101 1\7-Rt> GROUND WIRE
7 SB2137001 1/ ARILR-Z( 3 PANEL BASE PLATE
8 018400636 3|7 FRIL4xe BOLT SOCKET M4X6
9 552907000 1|3-FARILF#10 CORD HOLDER #10
10 0A5401006 1|+~ 9324X10DB SCREW PAN (S/P WASHER) M4X10
11 SB2162001 124y F21-715X200 QUICK TUBE 15X200
12 SB2114001 13RIV 24T L PANEL RUBBER
13 018066036 37 FHRILR6X60 BOLT SOCKET M6X60
14 213650001 6(772.3X8.5X38ST WASHER 2.3X8.5X38ST
15 021060106 31 aFvhke NUT 1 M6
16 S04159000 1IN A2RIM BAND 1M
BAS-300G-484/484 SF-530
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T. E—%— % / Motor mechanism
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BAS-300G-484/484 SF-650
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T. E—% —B8{% / Motor mechanism

REF.NO CODE QTY m NAME OF PARTS RM
1 J04299001 1[E-%%=CDD-430D MOTOR ASSY CDD-430D
2 J03955001 1(FZ.L3T4CDD DRUM CDD
3 014400632 2|7 FR=24X6 SET SCREW SOCKET (CP) M4X6
4 J03956001 1|22 180P36 MAGNET 180P36
5 J03957001 1IMRtH-3180P MR SENSOR ASSY 180P
6 0A4301006 2|+F B H23X10DA SCREW PAN (S/P WASHER) M3X10
7 J03958001 1|2 ~1452CDD SHIELD PLATE CDD
8 0A4261006 3|+F A U226X10DA SCREW PAN (S/P WASHER) M2.6X10
9 J04488001 1|ENCH/\>93430D#2 ENC PCB ASSY 430D#2
10 0A5300606 3[+F~+323X6DB SCREW PAN (S/P WASHER) M3X6
11 J04230001 1|3-F#A4H T CDD-HT CORD HOLDER CDD-HT
12 0A4401006 3|+F A U24X10DA SCREW PAN (S/P WASHER) M4X10
13 J04388001 1|T>3-%75/3-430D ENCORDER COVER 430D
14 0A4300806 3[+F~+H23X8DA SCREW PAN (S/P WASHER) M3X8
15 J04303001 1| 7-)5F492430D PULLEY HOLDER ASSY 430D
16 SA1229101 N7 ARG SET SCREW (FT) M6X6
17 012060632 173 ES6X6 SET SCREW SOCKET (FT) M6X6
BAS-300G-484/484 SF-650
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U. B B81% / Foot switch pedal mechanism

BAS-300G-484/484 SF-651
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U. B$#xB81% / Foot switch pedal mechanism

REF.NO| CODE |QTY % NAME OF PARTS RM
1 SA6038001 |  1|2L>Twkswas 2-PEDAL FOOT SW ASSY
2 $38168001 1|17y 2k SPRING COMPRESSION 10X30
3 S38170001 |  2|7VRARF L% FOOT PEDAL SPRING
4 S38174000 |  2|7VRRA L FOOT PEDAL
5 S38176101 | 2|RAYFAH I/ % SPRING, PLATE
6 $36260000 |  1|RAYFVXEL KA MICRO SWITCH:VX-01-1A3
7 S38175101 | 2|R&LRT(4 PROTECTION PLATE PEDAL
BAS-300G-484/484 SF-651
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. 704 > <%/ Programmer

55
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V. 784 5<% / Programmer

REF.NO CODE QTY m NAME OF PARTS RM
1 SA5164001 1|LCDED a-/L LCD MODULE
2 SA5165001 1|LCDA 2 /\-%~ LCD INVERTER
3 SA5166001 NAIN-B=I\-F X INVERTER HARNESS
4 SA5170001 A=A E & AV PROGRAMMER PCB ASSY
8] SA5172001 NARAYFFINDYZ SWITCH PCB ASSY
6 SA5168001 2[FFC/N-X FFC: SML2CD
7 SA5167001 11FRT 52 /N-%R PROGRAMMER HARNESS
8 SA4574001 1| F—HR—F KEYBOARD
BAS-300G-484/484 SF-940
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X1. (IEEERFR(F T 3 8 m) / Attachment set (Option parts)

BAS-300G-484/484 SF-940
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X1. (tEEEBER (72 3 V&) / Attachment set (Option parts)

REF.NO CODE QTY 4 NAME OF PARTS RM
1 S53982000 1"1FS5ox205TL-K3 BLANKING PLATE ASSY
2 SA7166101 1NV T IN-RAX1H9E VALVE HARNESS ASSY X1
3 SB3342001 1|F954829=vy7)L LONG NIPPLE 1/8X1/8

< g0l ] R LAY > <Except for Europe>
4+ SA7171001 1|0PYAH/NILTH3 OPTION ADD VALVE ASSY
5+ S39116100 117N )LTVQZ2151S-5 VALVE VQZ2151S-5

<BR 0l /] B> <For Europe only>
4+ SA71710E1 1|OPYALH/NILTHS OPTION ADD VALVE ASSY
5+ SA74521E0 1173)L7VQZ2151S VALVE VQZ2151S-5 WEEE
6 SA7167101 1Y AH/8)LT /- XSG OP VALVE HARNESS SG
7 SA7197101 112587030y F 2-STEP THREAD TENSION DEVICE
8 S34706000 1|T7-21) % 10X10 AIR CYLINDER, 10X10
9 018302036 2|(7FRILE3X20 BOLT SOCKET M3X20
10 S12150000 2|7Rk-R T JL7RM-5HL-4 TUBE ELBOW, M-5HL-4
11 S34533001 15 1) 9 A COUNTERSINK CLAW
12 S34534101 1Y ITFoavT49=3 SUB TENSION BRACKET ASSY
13 155510001 1AFIDTFVYE TENSION NUT
14 146060000 PV PZAS SPRING
15 146059001 117LTriav+vk PRE-TENSION NUT
16 146058001 1|17 Toiavx PRE-TENSION SPRING
17 146206009 1NANT7oFTA9545T DISC PRESSER, T-GUIDE
18 144504001 2MNT7 o495 THREAD GUIDE DISC
19 SA7199001 (PO IV SETTING BRACKET CYLINDER
20 017081606 2|7RJLR8X16 BOLT M8X16
21 S15031010 2lz7-F2-7 AIR TUBE, 4X2.5
22 SA3416101 1A FID/NRLL TENSION SPRING LL
23 S20681000 1 FIAINRHIT TR WASHER
24 S48140002 1| FH % WASHER
25 SA7155001 2| AR-H SPACER
26 S00480000 2[3-FRILF#5 CORD HOLDER 5N
27 0A5401006 2|+F 45 34X10DB SCREW PAN (S/P WASHER) M4X10
28 525907000 1|3-KF7RILF#9 CORD HOLDER #9
BAS-300G-484/484 SF-940
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X2. (tEREEMEZR (72 3 V&) / Attachment set (Option parts)

REF.NO CODE QTY TES NAME OF PARTS RM
<Fx o0l re] A LAY > <Except for Europe>
1+ SA5436301 1IDTTrYavtyk DT TENSION SET
<Fx 0 /=] F > <For Europe only>
1+ SA54363E1 1IDTTFrarvtyhk DT TENSION SET
2 SA7510001 1|IDTAFISLARD DT TENSION STUD
3 SA6190001 1IDTA+FIDLHS DISCDT
4 145446001 1A FIDHS DISC TENSION
5 SA3638001 1|DTFIAILHZFVYE DT NUT
6 021060306 13 a+vhk6 NUT 3 M6
7 SA7511001 1|IDTAFIASLE A DT TENSION BRACKET
8 SA6193301 ELUIAY 6 THREAD TAKE-UP SPRING C
9 013679412 1|k ART3579R= SET SCREW, (CP) SM3.57
10 SA4932001 1| YH* WASHER
11 048060142 1|FAT 49306 RETAINING RING EXTERNAL C6
12 SA7512001 1|cARS SET SCREW
13 SA4829001 1|DF>avyL /AR DEGITAL TENSION SOLENOID
14 017400802 2|7RJLk4xs8 BOLT M4X8
15 028040246 2(I\RFHR2-4 WASHER SPRING 2-4
16 026040236 2leSHARIH x4 WASHER PLAIN M 4
17 017401015 1|7RJLR4X10 BOLT M4X10
18 021400306 13 a+vhk4 NUT 3 M4
19 102707002 1|HH*R WASHER
20 SA6284001 117V 3y CUSHION
21 SA3345001 VeV EE SETTING PLATE,SOLENOID
22 S04159000 117812 K1M BAND 1M
23 SA7508001 1IDTYL/ARKA4 DT SOLENOID PLATE
24 218859001 2[/8 1425 M150 BINDER M150
25 SA9058001 IR UIAES THREAD TAKE-UP SPRING
26 S04159000 2[4 R1IM BAND 1M
BAS-300G-484/484 SF-940
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X3. fERERBR(A T 3 B&) / Attachment set (Option parts)
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X3. (tEREEMEZR (7 3 VE&) / Attachment set (Option parts)

REF.NO CODE QTY mm NAME OF PARTS RM
1 SA5559101 11=-FILY-5-VoFEyh NEEDLE COOLER SET
2 S18027201 1|1=-F7a7- NEEDLE BLOWER
3 062400816 2|F~R4X8 SCREW PAN M4X8
4 S15031010 1N1T7-Fa1-7 AIR TUBE, 4X2.5
5 S04897000 1173574 PLUG 4
6 SA7155001 2| AR-H SPACER
7 S$10243000 2| 482932 TNK-3N CORD HOLDER:NK-3N
8 0A5401006 2|+ _H24X10DB SCREW PAN (S/P WASHER) M4X10
9 525907000 1|3-RARILT#9 CORD HOLDER #9
BAS-300G-484/484 SF-940
62

This manual downloaded from http://www.manualowl.com



X4. [IEEERFR(F 7 3 »8&) / Attachment set (Option parts)
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X4 (HEEEMEZR (7 3 VE&) / Attachment set (Option parts)

REF.NO CODE QTY 4 NAME OF PARTS RM
<F g0l ] A LAY > <Except for Europe>
1+ SA5193101 1AL AFYDFISF TR-BREAKAGE DETECTOR SET F
2+ SA4816001 11774 /\F>2TFX311 FIBER AMP FX311
<BR 0 ] > <For Europe only>
1+ SA51931E1 1 AMFLAFIDFISF TR-BREAKAGE DETECTOR SET F
2+ SA82520E1 1|1 774/3F7 2 TFX311 FIBER AMP FX311 WEEE ASSY
3 SA4817001 17U Tr-T LY AMP CABLE ASSY
4 SA4818001 17T ) Y4 DINAFS DIN METAL FITTING
5 062300616 2|7 ~13X6 SCREW PAN M3X6
6 SA4819001 1|27747\FDFM2 FIBER FDFM2
7 SA5194001 11T A43 SENSOR SETTING PLATE
8 062500616 1|7~35X6 SCREW PAN M5X6
9 625010000 117482952 TNK-2N NYLON CLAMP NK-2N
10 0A5401006 1|+F~"+H534X10DB SCREW PAN (S/P WASHER) M4X10
<BR M = A LAY > <Except for Europe>
11+ SA6495101 113L 2 TYRSWHZ 3-PEDAL FOOT SW ASSY
<Fx 0 ) F > <For Europe only>
11+ SA64951E1 113L 2 TYRSWHE 3-PEDAL FOOT SW ASSY
12 S38170001 3|TYRRE LA FOOT PEDAL SPRING
13 S38174000 3[TYRRA )L FOOT PEDAL
14 S38175101 3[REJLRTA4 PROTECTION PLATE PEDAL
15 S38176101 3|RAMYFAHIT/NAR SPRING, PLATE
16 S36260000 1| RAMYFVXEVRE MICRO SWITCH:VX-01-1A3
BAS-300G-484/484 SF-940
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Z. {18 &B81% / Accessories

<#*7i a3 && | Option parts >

76

S 1\<1L

52
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Z. /& fmBE{% / Accessories

REF.NO CODE QTY mm NAME OF PARTS RM
1 114486002 1N R)AA45-54 OILER
2 114483002 1N RIAA4F-92 OILER ASSY
3 SB0643001 NAAIWED92 OIL TANK ASSY
4 SB0557101 1| 7AH-FEvhE EYE GUARD SETE
5 SB0556001 1T AH-FHRILE-B EYE GUARD HOLDER B
6 S44485101 1N 7A4A-F EYE GUARD
7 062300616 2|7 ~203X6 SCREW PAN M3X6
8 026030233 2|EZYHREHF3 WASHER PLAIN M 3
9 SB0559101 NTAH-FRILT-A EYE GUARD HOLDER A
10 062400616 1(F~204X6 SCREW PAN M4X6
11 062400816 2|F~4X8 SCREW PAN M4X8
12 026040136 2| YA RIH 24 WASHER PLAIN S 4
13 SB0468001 NHRRT)UT 231G SHOCK ABSORBER GAS ASSY 311G
14 SA4846001 2[RRI T HHT HOLDER ABSORBER
15 SA4844001 1NAAILRY OIL PAN
16 154467001 A =R B DUST OILER
17 037301215 2(VFABRYE3X12 TAPPING SCREW PAN V M3X12
18 SA3540001 3(UviavdL RUBBER CUSHION
19 109714000 7(9% NAIL
20 S00871101 1|7RE>B BOBBIN, B
21 S01767001 NIITURDD NS ANTI-SPIN SPRING
22 S40574309 1 ARETH A22DTHF COTTON STAND ASSY 2DTHF
23 551283001 2|73 SPOOL STAND BASE
24 150182000 2|RT-ILT Uk SPOOL MAT
25 551282101 2|RT- )Ly 3y SPOOL CUSHION
26 S04109001 NART oA TR THREAD GUIDE SUPPORT BAR
27 142997001 1NA+T72F 13 THREAD GUIDE, 3
28 150179002 2|RT-)ILTUB SPOOL SHAFT B
29 028050243 2|\ R~ Y HR2-5 WASHER, SPRING 2-5
30 021500203 223 +Uk5 NUT, 2 M5
31 SA6607001 1N RT-ILRILE -2 SPOOL HOLDER 2
32 SA6607001 1| RT-ILRILA -2 SPOOL HOLDER 2
33 150183000 VAR AN R THREAD HANGER BASE
34 142990001 2|ALYRTYa THREAD BUSH
35 SA6609001 2| RAT-LRILE -5 T SPOOL HOLDER SUPPORTER
36 SA6615001 NARToFARILE - THREAD GUIDE HOLDER
37 138843001 1YY IR YET JOINT
38 062061603 2|F~R6X16 SCREW PAN M6X16
39 014060632 2|7+ 16X6 SET SCREW SOCKET (CP) M6X6
40 021500203 112>+ Yk5 NUT, 2 M5
41 S37037001 1|FRaEF45X32 SCREW PAN (S/P WASHER) M5X32
42 062061003 1(F~36X10 SCREW PAN M6X10
43 SA3395001 2|k JE VO L RUBBER CUSHION
44 SA3392001 2| AR-H SPACER
45 SA3384001 2|k 7YY IEY PIN
46 012060636 2|77 EZ6X6 SET SCREW SOCKET (FT) M6X6
47 SA3385001 2|k TEV DI HINGE HOLDER
48 018066036 4|7 F R IL6X60 BOLT SOCKET M6X60
49 213650001 41772.3X8.5X38ST WASHER 2.3X8.5X38ST
50 021060106 4{1> 2 vk6 NUT 1 M6
51 SA3540001 4|19vard L RUBBER CUSHION
52 SA5251001 (A= SPACER
53 018064031 1|7 FHRILF6X40 BOLT SOCKET M6X40
54 021060106 1122 vk6 NUT 1 M6
55 SA4847001 NHRRT)T2HU SHAFT U
56 012060636 173 ES6X6 SET SCREW SOCKET (FT) M6X6
57 S17974101 NHRRT)2 T 29D SHAFTD
58 S17975200 2|GSYIhT- SHAFT COLLAR GAS
59 SB2356001 2|5 HRIa I8 WASHER PLAIN S 8
60 048060342 2[~ATJE6 RETAINING RING E6
61 018066036 2|7+ RIL6X60 BOLT SOCKET M6X60
62 025060236 2|EZHAHRF2V6 WASHER PLAIN M 6
63 025060236 1NEZHYHRF1I6 WASHER PLAIN M 6
BAS-300G-484/484 SF-910
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Z. {18 &B81% / Accessories

<#*7a & | Option parts >

76

h 1\<13J

52
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Z. /& fmBE{% / Accessories

REF.NO CODE QTY ERES NAME OF PARTS RM
64 213650001 2|772.3X8.5X38ST WASHER 2.3X8.5X38ST
65 028060246 2|I\RHH12-6 WASHER SPRING 2-6
66 021060106 211 aFvk6 NUT 1 M6
67 SA6261001 1ARRT) T HHThiN- HOLDER ABSORBER COVER
68 S55479001 6|7 FRILEF34X8 BOLT SOCKET (S/P WASHER) M4X8
69 018066036 1|7 F7RJLE6X60 BOLT SOCKET M6X60
70 200190001 7|RTY7IL 10X20 STAPLE 10X20
71 SA9893001 4| R )L F8X65 BOLT M8X65
72 021080206 8[2L a2+ vhk8 NUT 2 M8
73 025080336 4lESHFHRF 18 WASHER PLAIN L 8
74 028080246 4\ H S R2-8 WASHER SPRING 2-8
75 S03816001 2|+<JLES4.5X16 WOOD SCREW M4.5X16

<FTiarEm> <Option parts>
76 S06706001 11>)avx4IL SILICONE OIL
BAS-300G-484/484 SF-910
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Z& S5 ANJL / Warning labels fn44 / Name of parts Size(mm) Code
ol 5N JVEREG
ADRGER ACSiai Apawccn Areucro 7N VEREH 50 X 118 | J04115-001
“* Label, elec. shock 6 lang
e | :
=
BRIETESNIL
Label caution 56 X 43 SA9826-001
Q Z
e 5
2B
e 7_
é 7 Z7 7 L=16 SA9957-001
Injury mark
~—L—
e “7_
é 7 Z7 7 L=25 SA9957-002
Injury mark
~—L—=
— 7_
@ A 7 12 S37060-001
Label, grounding
PE<v—2
PE Label. PE 7.5X12.5 | $37059-001
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Ga. ' —ERin—E X / Gauge parts list

#t7%#k / Needle hole plate

3/ 840217-001

E /S10212-101

F/S10213-101

==
(w]

N~

o4
$2.6

ﬂ\ijr l28

% 2 (-484 SF ) | Presser foot (For -484 SF)

A/ S42843-001

B / S42844-001

C /542845-001

D / S42846-001

i . ¢5.5

o4

1| ¢6
T

s

»10

F / 157237-001

G / 158592-001

J / S42848-001

! 1] s25

—Dsts

T‘V

%

lig

25
. 63

o

A-CUT / S40214-001

B-L / S49448-001

XA/ §42849-101

H/ SA4811-001

~

Q o
0

$5.5

o4

=

. $5.5

D

* DML, EERRTT,
The * symbol is for Standard parts.

BAS-300G-484/484 SF-Ga

This manual downloaded from http://www.manualowl.com



#35| / Index

CODE REF.NO [Page CODE REF.NO |Page CODE REF.NO [Page CODE REF.NO |Page
004300513|1A -9 2|1018065032|J - 86 3211021500316 |J -43 3041061300616 |C1 -9 8
012060536|B - 30 411018066036(S -13 5011025030236|J -72 32 C1 -33 8

C2 -49 10 Z -48 66]1025040236|C1 - 36 8]1061400816|F -46 24
Cc2 -59 10 Z -61 66 C2 -42 1011062061003 |Z -42 66
C3 -20 12 Z -69 68 D2 -12 20§ |062061016|A -6 2
D1 -57 16]1018103032|B -56 4 K -16 34 A -23 2
012060632|T -17 5211018300636 |C1 -5 8]1025050236|C3 -43 12 A -25 2
012060636|B - 21 411018301436(C1 -3 8 L -13 36 A -27 2
C1 -20 8]1018302036|X1 -9 58]1025060232(B -60 4 F -3 24
C1 -30 81018400636 |D2 -17 20 J -89 32 H -37 28
C2 -4 10 S -8 501 1025060236(Z -62 66]1062061603|Z -38 66
cz2 -7 1041018400836 |C1 - 11 8 Z -63 6611062300416 |C2 - 41 10
c2 -1 10 C1 -14 8110250803362z -73 68 D1 -24 16
c2 -17 10 c2 -22 1041025100132|C1 -17 8 J -74 32
C3 -3 12 C3 -12 12]1026030233|1Z -8 66| 062300506|A -13 2
C3 -16 12 D1 -50 16| 026040136 |F -17 2411062300616 |K  -13 34
D1 -3 16 K -15 34 Z -12 66 X4 -5 64
D1 -19 1611018401036 |C2 -47 1041026040236|J -7 30 z -7 66
D1 -28 16 C2 -53 10 L -4 36]|062300816|R -7 48
D1 -34 16 C2 -57 10 X2 -16 60 R -9 48
D1 -39 16 C2 -63 1041026050136 |M -5 38]1062350616|H -8 28
D2 -7 20 D2 -5 2011028030246|J -73 32 K -5 34
D2 -15 20§1018401236|H -13 28]1028040246|C1 -35 8]1062400616|C2 -43 10
D2 -19 201018401636|B -24 4 C3 -13 12 D1 -10 16
D2 -25 20 M -14 38 F -52 24 D2 -11 20
D2 -27 20 M -17 38 J -6 30 D2 -30 20
E -2 2211018402036 |C1 -34 8 L -3 36 F -5 24
G -27 26 C2 -24 10 M -19 38 F -16 24
J -48 304/018403036|B -61 4 X2 -15 60 F -37 24
J -57 3011018501036 |C2 - 51 1010280502431z -29 66 F -51 24
Z -46 66 c2 -61 10§ 1028050246 |C3 -42 12 Z -10 66
Z -56 66 D2 -3 20 J -52 30]1062400816|B -19 4
012400436 |D1 -29 16]1018501236|J -51 30 M -4 38 B -32 4
D1 -35 16]1018501636|B -45 4 Q -12 46 X3 -3 62
H -17 28 C1 -24 8]1028060242(B -59 4 Z -1 66
H -24 28]1018503036|M -3 38 J -88 32]1062401016|A -16 2
J -9 30 Q -13 46[1028060246|Z -65 68 B -47 4
012500536|A -44 211021060106 |D1 - 14 16]1028080246|Z -74 68 F -45 24
B -18 4 D1 -48 16]1032422003|1Q -16 4611062500616 |G -2 26
B -35 4 J -23 300]037301215|z -17 66 G -4 26
B -41 4 J -34 30]1047402042|B -39 4 G -6 26
D2 -24 20 J -39 301]048030342|K -25 34 H -30 28
H -3 28 J -87 32]1048040342(J -20 30 X4 -8 64
H -36 28 S -15 50 K -18 3411062670412|G  -30 26
012501031|C3 -30 12 Z -50 66 L -12 36]|062680612|E -23 22
C3 -35 12 Z -54 66] | 048050142|C3 -5 121070696800 |D2 - 22 20
013679412|1X2 -9 60 Z -66 68]1048050342(H -10 28] 1076000600|C1 -16 8
014060632|Z -39 6611021060306 |D1 -43 16 H -19 2811076806606 |C1 - 21 8
014400632|T -3 52 J -25 30]1048060142|(C3 -8 12]|076900800|1E -4 22
016061031|D2 -14 20 J =-32 30 X2 -1 601081007070|1L -17 36
017061213|B -58 4 J -4 3011048060342z -60 66| |0A1400606|C2 -29 10
D1 -16 16 X2 -6 60] | 048080142|C3 -17 12| |0A1401006|C2 -28 10
017065002|D1 -47 16]1021080206|Z -72 68 D1 -33 16| |0A4261006|T -8 52
017081606 |X1 -20 5811021100202|B -57 4 J -47 30] |0A4300806|K -12 34
017400802|J -5 3011021300103|A -14 2|1048080342|C2 -9 10 T -14 52
L -2 36]1021400216|B -62 411048100142|C1 -18 8] |0A4301006|T -6 52
X2 -14 60 C4 -4 14 D2 -10 201 J0A4401006|T -12 52
017401015|X2 -17 60}1021400306|L -6 36]1048280142(B -44 41 |0A5300606|T -10 52
017401415|]L -5 36 X2 -18 60]]048300242|B -54 4] J0A5301605(R - 14 48
017501616 |C3 - 41 12]1021500203|1Z -30 66]1048420242|C1 -22 8| |OA5401006|A -34 2
018061236|D2 -28 20 Z -40 66] | 060400516 |K - 27 34 C2 -36 10
018062036|C2 -1 1041021500216 |C3 - 31 12} | 060500616 |A -28 2 F-21 24
018064031|Z -53 66 C3 -36 12|1061300616|C1 -7 8 F -25 24
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#35| / Index

CODE REF.NO [Page CODE REF.NO [Page CODE REF.NO [Page CODE REF.NO [Page
0A5401006|Q -24 46]1150179002|1Z -28 66 [S03677001|K -29 34]1S23849101|C3 -22 12
R -5 48(1150182000(Zz -24 66]1S03816001|1Z -75 68]1S25235001|B  -12 4

R -16 48]1150183000|1Z -33 66 [S04109001|Z -26 66]1S25279101|K  -20 34

R -19 48(1151439102|D1 -61 18| 1S04159000|F -2 2411S25310101|D1 -4 16

S -10 5041152881101|G -26 26 J -12 30 D1 -63 18

X1 -27 58]1152883000|G -28 26 L -10 36 J -70 32

X3 -8 62]1152884001|G -29 26 L -18 36 J -76 32

X4 -10 641152937001 |H -7 28 R -1 48| 1S25376000(F -12 24
100136001|G -20 261 152948001|F -9 24 R -21 48] |S25454001|K -19 34
100360003(J -68 32]1153049001|G -7 26 S -16 50f1S25456001|K -7 34
100401022(H -33 28|1153274001|1Q -10 46 X2 -22 60} 1S25475101]|J -33 30
100402004|G -16 26| 115446700112 -16 66 X2 -26 60 1S31032001|1G  -10 26
100645004 (C3 -14 12} 154596000 |J -30 30]1S04897000(X3 -5 62 H -35 28
102707002|L -7 36]]154599000|1J -10 30]|S06706001|Zz -76 68 1S31778000|K -8 34
X2 -19 60 L -8 36] | S07350002|A -20 211532259001 |M  -13 38
104449001|A -4 21155510001 |X1 -13 58] |S07459100|F -29 2411S32462001|D1 - 46 16
104450101|A -42 2|1 155559001 |H -9 28]1S09228000|Q -7 46 J -24 30
104567101|F -7 24 H -25 28(1S10112101|D1 -54 16 J -3 30
104821001|A -2 2| 1157237001 |Ga 7011S10208001(J - 64+ 32 J -40 30
107606101|G -12 261158592001 |Ga 701 1S10208002(J -64+ 32]1S32465101|1d -22 30
109714000z -19 66]159805001|G -13 26{1S10208003|J - 64+ 32 J -38 30
109763022|(D2 -23 201181937001 |E -18 22[1S10208004|J -64+ 32]1S34533001|X1 - 11 58
110367001(B -15 411181938001 |E -19 22|1S10209101|J - 62 30 [S34534101|X1 -12 58
C3 -18 12|1200190001|1Z -70 68]1S10212101|Ga 70 1S34706000|X1 -8 58
110735002|K -24 3411213650001|S -14 501 1S10213101|Ga 70§ |S34966001|M -18 38
111140002(J -66 32 Z -49 66] | S10243000(X3 -7 62 1S35001000|F -40 24
111466121|D1 -58 16 Z -64 68]1S10268001|H -27 28| 1S36260000|U -6 54
11448300212 -2 66]1218859001|R -20 48|1S10438001(H -18 28 X4 -16 64
1144860022 -1 66 X2 -24 60]1S10470201|K -26 34||S36475000|A -21 2
117934001(A -45 2|1228475000|1Q -25 46{1S11817000(R -18 48| 1S37037001(Z2 -41 66
118735001|C2 -2 1041231071001 |J -27 30 1S12150000({K -3 34| |S37059001|N1 -12 40
120265002(A -19 2|1525567000|F -24 24 X1 -10 58 Wa 69
120448001(H -23 28| |525664000|F -22 2411S12441001|G -1 26| |S37060001|A -31 2
138843001z -37 6611525907000 |X1 -28 58 H -34 28 N1 -13 40
141362001 (D1 -38 16 X3 -9 62]1S12699000|{G -18 26 Wa 69
142211001|B  -22 411552907000(F -23 2411S13399001|D1 -60 16]1S38168001(U -2 54
142274101|F -32 24 Q -23 46fS15031010|X1 -21 581S38170001|U -3 54
F -33 24 R -2 48 X3 -4 62 X4 -12 64
1429900012 -34 66 S -9 50| |S15609001|E -16 22|1S38174000|U -4 54
1429970012 -27 66]1554482000|R -17 48| 1S15610001(E -17 22 X4 -13 64
144458001(B -26 411625010000|1X4 -9 64||S17974101|Z -57 66]1S38175101|U -7 54
144504001(X1 -18 58| JA10191001|N1 -7 404 1S17975200(Z -58 66 X4 -14 64
144588401|G -8 26| |A10192001|N1 -9 40]1S18027201|X3 -2 62|1S38176101|U -5 54
145446001|(G -14 26]1J03955001|T -2 52]|S20164001|A -32 2 X4 -15 64
G -23 2641J03956001|T -4 52 A -37 2| 1S38265000|F -31 24

X2 -4 60fJJ03957001|T -5 52]|S20356001|C1 -27 8|1S38713100|B - 31 4
145446002(H -32 28]1J03958001|T -7 52]1S20681000|G -22 2641S39115100|1Q -4 46
145465001(B -20 411J04115001 [N1 - 11 40 X1 -23 58]1S39116100|Q -3 46
145547001|F -15 24 Wa 69]1S23418001|C2 -33 10 X1 -5+ 58
145751001(E -26 2211J04230001|T -11 52]|S23418002|H -15 28] 1S40214001|Ga 70
146058001 (X1 -16 58] 1J04299001|T -1 52]1S23651001(B -5 411S40217001|J - 67 32
146059001 (X1 -15 58]1J04303001|T -15 52 B -8 4 Ga 70
146060000(X1 -14 58] J04388001|T -13 52 B -11 411S40574309|1Z2 -22 66
146206009(X1 -17 58]1J04488001|T -9 52 B -14 41 |S42446001(A -36 2
146288021|K -28 34]1S00480000|Q -30 46 B -49 4 B -63 4
146354002(J -53 30 X1 -26 58 B -66 6 C2 -64 10
148847001|Q -17 46]|S00691401|E  -15 22 D1 -9 16 C4 -6 14
149095001(J -85 32]1S00705001|J -63 30 D1 -18 16| 1S42843001|Ga 70
149097000|K  -22 34||S00711101|E  -20 22 E -7 22|1S42844001|D1 -59 16
149287000(R -1 48(1S00871101|E - 21 22 E -10 22 Ga 70
R -4 48 Z -20 66 E -13 22|1S42845001|Ga 70
149547000(F -20 2411S01767001|1Z - 21 66 J -2 30]1S42846001|Ga 70
R -3 48] 1S02652021(J -1 30 J - 26 30} |S42847001|Ga 70
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S42848001(Ga 70 |SA3290001|H -2 28] |SA3809101|P -7 44| ISA4671101|C2 - 26 10
S42849101|Ga 70fISA3291001|H -4 28] |SA3812001|P -6 44| ISA4672101|C2 -27 10
S44485101|1Z -6 66] |SA3293001|H - 11 28 P -8 44| ISA4673101|C2 -35 10
S46903001(J -19 30| |SA3295001|H - 16 28] |SA3813101|P -1 44| |SA4676201(C4 -5 14
S48140002(X1 -24 58] |SA3297001|H -22 28] |SA3816101|P -5 44| |1SA4677101|C4 -3 14
S49448001|Ga 70| |SA3298001|H -28 28| |SA3819101|P -3 44] |SA4679101|C2 - 37 10
S49486000(N1 -8 40 ISA3299001(H -29 28] |SA3822001|P -2 44| |SA4680201|C2 -38 10
S49992000(F -8 241 |SA3306001|A -18 2| |SA3823001(P -14 44] |SA4681101(C2 -39 10
S50049000(M  -12 38 J -15 30] |[SA3824001|P -15 44| |SA4682001|C2 -40 10
S50050000(M - 11 38 L -16 36| |SA3825001(P -4 44| |SA4684001(C2 - 46 10
S50051000(M  -10 38| |SA3307001|d -8 30] |SA3826001|P -16 44 C2 -56 10
S50164001(B  -52 4]|SA3309201|J -16 30| |SA3827001(P -9 44| |SA4686101(C3 -1 12
S50165001(B  -55 41 ISA3310001(J  -17 30] |SA3828001|P -12 44| ISA4692001|C3 - 15 12
S50527000(F - 11 241|SA3311001|J -18 30| |SA3831001S -2 50] |SA4706101|C3 - 27 12
S51282101(Z2 -25 66 |SA3312201|d  -28 30] |SA3833301(S -3 50 |SA4709001|C3 -32 12
S$51283001(z -23 66| |SA3313101|J  -29 30| |SA3838101(P  -13 44 C3 -37 12
S53175000(F -42 241 1SA3315001|1d - 21 30] |SA4143001|G -17 26| |SA4712001|C3 -25 12
S53488000(J -82 32||SA3319101|J  -45 30| |SA4171001[H -5 28| |SA4714001|C3 - 26 12
S$53982000(X1 -1 58] |SA3320101|d  -49 30] |SA4177001(B -7 41 |SA4717001|C3 -2 12
S55479001|F -43 241 1SA3321001|d  -50 301 |SA4178001|B -10 41 ISA4719001(C3 -4 12

Z -68 68| |SA3324001|d -54 30] |SA4179001(B -3 41 |ISA4720001(C3 -6 12
S55481001|E -25 22| I1SA3325101|d  -55 30] |SA4180001(B -4 41 ISA4721001(C3 -7 12
S55482001(C3 -24 12| |SA3345001|L -9 36] |SA4302001|D1 -13 16| |SA4722001|C3 -9 12
S55484002(C3 - 40 12 X2 -21 60| |SA4333001|G -3 26| |SA4723001|C3 -10 12

J -13 30 |SA3347001|1L - 11 36] |SA4510101|P - 11 44| |SA4724001|C3 - 11 12
S55485001(C3 -29 12| |SA3348001|L - 14 36| |SA4545001(J - 46 30| |SA4725001|C3 -28 12

C3 -34 12| |SA3349001|L -15 36] |[SA4546001|d -35 30] |SA4726001|C3 - 33 12

C3 -45 12) |SA3384001(z -45 66] |SA4563101|S -4 50 |SA4741201|D2 -1 20

J -90 32| |SA3385001|1Z2 -47 66] |SA4574001|V -8 56 |SA4742101|D2 -2 20

K -31 34 |SA3392001|1Zz -44 66] [SA4596001|1A -1 2| ISA4743001|D2 -6 20
S56531001 (M -1 38| |SA3395001|1Z -43 66] ]ISA4597001|A -22 2| |SA4744001|D2 -8 20
S56532001|M -9 38| |SA3416101|1G - 21 26| |SA4598001|A -24 2| 1SA4745001|D2 -13 20
S56533101(M  -15 38 X1 -22 58] |SA4600001|A -3 2| |SA4747001|D2 - 16 20
S57651001|E -5 22 |SA3441001|D2 - 21 20f |SA4601001|A -5 2| |1SA4748101|D2 -18 20
S57657001|E -22 22 |1SA3481001|R -12 48| ISA4604001(A -17 2| |SA4753001|D2 - 29 20
S57670001(J -65 32| |SA3528001|B  -23 4] |SA4605001|A -35 2||SA4757101|D2 -26 20
SA0217001|F -39 24 1SA3538001|C4 -8 14| |SA4608101|1B -9 41 |SA4759001(D1 -5 16
SA1174001|D1 - 51 16 J =77 32] |SA4636101|C1 -8 8| |ISA4760001|D1 -6 16
SA1175001|D1 -52 16| |SA3540001|1Z2 -18 66] |SA4638001|1C1 -19 8| ISA4761001|D1 - 11 16
SA1229101|T -16 52 Z -51 66] |SA4639001|C1 -15 8| |SA4762001|D1 -12 16
SA1984001|H -12 28] |SA3581101|N1 - 14 40f |ISA4640001|C1 -13 8| ISA4763001|D1 -7 16
SA1988001|H -26 28] |SA3591001|B  -13 41 |ISA4641001|(C1 -10 8| |SA4764001|D1 - 15 16
SA1994101|H - 31 28] |SA3638001|X2 -5 60] |SA4642001|1C1 - 23 8| |SA4765001|D1 - 17 16
SA2036101|E -27 22 |SA3707101|C2 -48 10| |SA4643001|C1 - 26 8| |SA4766001|D1 - 20 16
SA2039001|F -10 24 C2 -58 10| |SA4647001|C1 - 28 8| ISA4767001|D1 - 21 16
SA2161001|D1 -32 16| |SA3720101|N1 -2 40 C2 -5 10| |SA4768001|D1 - 22 16
SA2195001|D1 - 56 16| |SA3739701|N1 -6 40 c2 -8 10| |SA4769101|D1 - 23 16
SA2287001|K - 21 34 |SA3755301|N2 -1 42 Cc2 -15 10| |SA4770001|D1 - 25 16
SA2783001|Q -28 46| |ISA3762001|N2 -5 42 D2 -9 20 |SA4771001|1D1 - 31 16
SA2784001|Q -29 46| |ISA3765001|N2 -2 42| |ISA4648001(C1 -29 8| |SA4772001|D1 - 26 16
SA2958001|B -17 4] |ISA3766001(N2 -3 42| |ISA4649001|C1 -12 8| |1SA4773001|D1 - 27 16
SA2972001|C2 -23 10| |SA3767001|N2 -4 42| |ISA4652101|C1 -32 8| I1SA4775101|D1 -40 16
SA3200101|A -15 2| |ISA3768001|N2 -6 42| |ISA4653001|C2 -3 10} |SA4776001|(D1 -45 16
SA3206001|B -2 4| |SA3769001|N2 -7 42| |ISA4654001|C2 -6 10| |SA4777001|D1 - 30 16

B -6 4] |ISA3770001(N2 -8 42| |ISA4655101|C2 -16 10| |SA4778001|D1 -49 16
SA3224001|B  -28 4| |1SA3771001|N2 -9 42| |SA4658001|C2 -12 10| |SA4779101|D1 - 36 16
SA3227001|D1 -44 16| |SA3789101|P  -10 44| |SA4659001|C2 -13 10} |SA4780001(D1 -2 16
SA3231001|C3 -19 12] |SA3794001[N2 -10 42| |SA4661001|(C2 -14 10 D1 -62 18
SA3254001|1G -15 26| |SA3795001|N2 - 11 42| |ISA4662001(C2 -18 10} |SA4781001|D1 - 37 16
SA3255001|G -9 26 |SA3796001|N1 -15 40] |SA4663001(C2 -19 10| |SA4785101|F -1 24
SA3256001|G -19 26 |ISA3797001|N1 -4 40| |ISA4664001|C2 -20 10] |ISA4786101(F -4 24
SA3258001|G -25 26] |[SA3806001|N1 -10 40] |SA4665001|C2 - 21 10| |SA4788001|F -26 24
SA3264001|1A -10 2| ISA3808101|IN1 -3 40| ISA4666001(B  -27 41 ISA4795001H -1 28
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SA4796001|H -20 28] |SA6193301|X2 -8 60] |[SA8075101|C1 -4 8]|SB2140001|C4 -1 14
SA4797101|1B  -65 6] |ISA6194001|A -38 2| ISA82520E1|X4 -2+ 64]1SB2145001|C3 - 38 12
SA4798001|J -3 30] |SA6207001|A -12 2] |SA8269001(C2 -25 10§ 1SB2147001|{C3 -39 12
SA4799001|J  -14 30} |SA6210001|D2 - 20 20| |SA8270101|C2 -30 10| [SB2162001(S - 11 50
SA4801101|J  -37 30] |SA6211101|F  -44 241 |SA8271101|C2 - 31 10| |SB2167001|N1 -5 40
SA4802001|J -56 30]|SA6261001|1Z2 -67 68| |SA8273001|C2 - 32 10| |SB2178001|K  -32 34
SA4806001|K - 11 34] |SA6263001|F -35 241 |SA8560001|C4 -2 141 1SB2178002|K - 33 34
SA4811001|Ga 70| |SA6272001|A -8 2| |SA8599001(E - 11 22]||SB2356001|Z -59 66
SA4815201|G -24 26]|SA6273101|1d - 71 32| |SA8679001|A  -46 2] |SB2456001(A -47 2
SA4816001|X4 -2+ 64| |SA6284001|X2 -20 60| |SA9004001|B -34 411SB2898001|C3 - 48 12
SA4817001|X4 -3 64 |SA6361001|C2 -34 10] |]SA9058001(X2 -25 60] |SB3204001|E -3 22
SA4818001|X4 -4 64| |SA6364001|N1 -1 40 |ISA9734001|B  -53 4] |ISB3205001(E -6 22
SA4819001|X4 -6 64] |SA6391001|1G -5 26] |SA9826001|A -30 2] |SB3206001(E -14 22
SA4820301|C2 -45 10| |SA6405001|Q - 18 46 Wa 69]|SB3208001|B  -48 4
SA4823301|C2 -55 10] |SA6405002(Q -19 46] |SA9893001|z - 71 68]|SB3210001|J -60 30
SA4826501|D2 -4 20| |SA6406001|Q -20 46] |SA9957001|A  -40 2||sB3211001(J -58 30
SA4829001|X2 -13 60] [SA6406002|Q - 21 46 Wa 69]|SB3212001|E -24 22
SA4831201|L -1 36]|SA6407001|Q -22 46 |SA9957002|A -39 2||sB3213001(J -69 32
SA4834101(S -1 50] |SA6428001|C2 -10 10 Wa 69]|SB3214001|J - 61 30
SA4837101|S -5 50 |SA6441101|A -41 2| 1SB0O008001|A  -33 2|1SB3217001|E  -12 22
SA4841101|S -6 50] |SA6450101|C2 -50 10] |SB0009001(B -1 4|1SB3218001|F -38 24
SA4844001|1Zz -15 66 C2 -60 104 1SB0013001|B  -25 41ISB3220001(E -1 22
SA4846001(Zz -14 66] |SA6451101|C2 -52 10]|SB0017101{B - 50 4{1SB3221001|H -21 28
SA4847001|1Z -55 66 C2 -62 10]|SB0018101|B - 51 411SB3222001|1J  -79 32
SA4853001|D1 - 41 16] |[SA6495101(X4 - 11+ 64]|SB0019001|C3 -46 12| 1SB3223001{J -80 32
SA4863001|C3 - 21 12| |ISA64951E1|X4 - 11+ 641 |SB0026001|E -9 22]1SB3224001|1d - 81 32
SA4864001|C3 - 23 12] |SA6560101[R  -10 48] |SB0054001(F -13 241|SB3225001|J -36 30
SA4932001|1X2 -10 60 |ISA6581001|F  -47 241 1SB0057001|1A - 11 2|1SB3227001|J  -83 32
SA5135101|d -4 30] |SA6582001|F -49 241 |SB0059001|F -34 241|SB3228001|B - 64 6
SA5164001|V -1 56| |SA6583001|F -48 241|SB0063001|G - 1 26]|SB3233001|F -36 24
SA5165001|V -2 56 |[SA6584001|F -50 241|SB0066001|H -6 28] |SB3234001|R -6 48
SA5166001|V -3 56| |SA6589101|C2 -54 10| |SB0067001|H - 14 28] |SB3235001|Q - 14 46
SA5167001|V -7 56 |[SA6593001|F -27 241|SB0069001|J -1 30]|SB3237001|M -16 38
SA5168001|V -6 56 |SA6594001|C4 -7 14]1SB0078101|J  -75 32]|SB3238001|M -2 38
SA5170001|V -4 56] [SA6607001|Z - 31 66] |SB0084001|J  -42 30]|SB3249001|1Q -1 46
SA5172001|V -5 56 zZ -32 66]|SB0085101|J -84 32||SB3289001|J -78 32
SA5193101|X4 -1+ 64] |SA6609001|1Z -35 66] |[SB0092101|A -26 2] |SB3290001(K -4 34
SA51931E1[X4 -1+ 64| |SA6615001|1Z - 36 66| |SB0094001|A -29 2||SB3292001(K -2 34
SA5194001|X4 -7 64] |[SA6705001|E -8 221|SB0103001|M -7 38]|SB3293001|K -1 34
SA5213001|K  -30 34]|SA7072001|J  -59 30| |sB0105001(M -8 38]|SB3294001|M -6 38
SA5214001|R  -13 48] |SA7155001(X1 -25 58] |SB0317001|F -28 241|SB3304001|A -7 2
SA5217001|K  -10 34 X3 -6 62]|SB0445001|Q -9 46]|SB3309001|D1 -1 16
SA5218001|K - 14 34]|SA7164001|/K -6 34]|SB0468001|Zz -13 66] |SB3310001|A -43 2
SA5219001|K  -23 34| |SA7166101|X1 -2 58] |SB0498001|F -18 24{1SB3312001|Q ~-15 46
SA5229101|C1 -1 8| |SA7167101(X1 -6 58] |SB0499001|F -19 241|SB3313001|1Q -26 46
SA5230001|B  -46 41 |SA7171001|X1 -4+ 58| |SB0556001(z -5 66]|SB3313002|Q -27 46
SA5251001(Zz -52 66] [SA71710E1|X1 -4+ 58] |SB0557101|1Z -4 66]|SB3316001|B - 16 4
SA5261001|R  -15 48| |SA7178001|F -30 2411SB0559101|12 -9 66]|SB3329001|C1 -25 8
SA5282001|Q -6 46 |SA7197101(X1 -7 58] |SB0643001|Zz -3 66] |SB3342001|X1 -3 58
SA5283001|Q -5 46 |SA7199001|X1 -19 58]1SB0910002|B - 42 4
SA5286101|Q - 11 46| |SA74521E0(X1 -5+ 58]|SB1038001|B  -37 4
SA5290001|Q -2 46| |[SA7508001|X2 -23 60]|SB1039001|B - 40 4
SA5292101|F -41 241 |SA7510001|1X2 -2 60]|SB1040001|B  -43 4
SA5300001|D1 - 53 16| |[SA7511001(X2 -7 60]1SB1041001(B - 38 4
SA5301001|D1 -55 16| |SA7512001(X2 -12 60]|SB1185001|J -44 30
SA5339101|F  -14 24]|SA7588001|Q -8 46| |SB2097001|B - 36 4
SA5415001|C3 -47 12| |SA7620101|K -9 34]1SB2103001|B  -33 4
SA5436301|1X2 -1+ 60] |[SA7704001|D1 -8 16| 1SB2114001|S  -12 50
SA54363E1|1X2 -1+ 60 |[SA7794001|N2 -12 4211SB2129001|C1 -2 8
SA5559101|1X3 -1 62| |ISA7927001|D1 -42 16| 1SB2130001|C1 - 31 8
SA6038001|U -1 541 |SA8056001|C2 -44 10] |SB2134001|C3 -44 12
SA6087001|F -6 241 |SA8057001|K - 17 34]1SB2136001|R -8 48
SA6190001|X2 -3 60] [SA8074101|C1 -6 8]|SB2137001|S -7 50
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